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Summary of Test Result

Report Result
Clause Ref Std. Clause Test ltems (PASSIFAIL) Remark
- 15.407(a)(10) 26dB Emission Bandwidth Pass See Note
- 2.1049 99% Occupied Bandwidth Pass See Note
3.1 15.407(a)(4) Fundamental Maximum EIRP Pass -
- 15.407(a)(4) Fundamental Power Spectral Density Pass See Note
- 15.407(b)(6) In-Band Emissions (Channel Mask) Pass See Note
- 15.407(d)(6) Contention Based Protocol Not Required See Note
0.14 dB
3.2 15.407(b) Unwanted Emissions Pass under the limit at
5925.00 MHz
- 15.207 AC Conducted Emission Pass See Note
15.203 .
3.3 15.407(a) Antenna Requirement Pass -
Note:

1. Not required means after assessing, test items are not necessary to carry out.

2. CBP testing can be exempted since the equipment is categorize as Standard power access point device.
3. This is a variant report by pin to pin add a new RF filter and change of small components, such as Resistor,
Capacitors, and inductors. All the test cases were performed on original report which can be referred to

Sporton Report Number FR231214001D. Based on the original report, the test cases were verified.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Wi-Fi 2.4GHz 802.11b/g/n/ac/ax/be, Wi-Fi 5GHz 802.11a/n/ac/ax/be,
and Wi-Fi 6GHz 802.11a/n/ac/ax/be

Antenna Type

WLAN:

<Ant. 1>: Omni-Directional Antenna
<Ant. 2>: Omni-Directional Antenna
<Ant. 3>: Omni-Directional Antenna
<Ant. 4>: Omni-Directional Antenna

Antenna information

Horizontal <Ant.4>:2.4
5925 MHz ~ 6425 MHz Peak Gain (dBi) |~ n
Vertical <Ant. 2>:1.9
, : Horizontal <Ant. 4>: 2.5
6525 MHz ~ 6875 MHz Peak Gain (dBi) Vertical <Ant 25- 1.7
Remark:

1. The device is a special case of MIMO system with two outputs driving a cross-polarized pair of
linearly polarized antennas which are vertically/horizontally mounted on the PCB board as
indicated in equipment photo exhibits.

2. Horizontal and vertical antennas are cross-polarized antennas and the transmitting outputs are
a 90-degree phase-shifted replica against the other and the phase centers of the two antennas’
orientation are co-located.

3.  Directional gain of EHT320 is determined by maximum gain of each occupied frequency band.
The EUT information mentioned or listed above is declared by the manufacturer.
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Sporton Site No.

THO1-CA, 03CHO01-CA

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

Test Site Location

Test Site No.

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v03.
+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v02r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark: All the test items were validated and recorded in accordance with the standards without
any modification during the testing.

TEL : 408 9043300 Page Number 16 of 19
Report Template No.: BU5-FR15EWL AC MA Version 1.0.0 Issue Date : Nov. 27, 2024
Report Version 101



swanranas. FCC RADIO TEST REPORT Report No.: FR231214001-03C

2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended
to maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40
GHz, whichever is lower). For radiated measurement, the measured emission level of the EUT
was maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the
measurement antenna orientation, following C63.10 exploratory test procedures and only the

worst case emissions were reported in this report.

2.1 Carrier Frequency and Channel

Channel 1 5 9 13 17 21 25 29
Freq. (MHz)| 5955 5975 5995 6015 6035 6055 6075 6095
Channel 3 11 19 27
Freq. (MHz) 5965 6005 6045 6085
Channel 7 23
Freq. (MHz) 5985 6065
Channel 15
Freq. (MHz) 6025
Channel 31
Freq. (MHz) 6105

BW 20M

BW 40M

BW 80M

BW 160M

BW 320M

Channel 33 37 41 45 49 53 57 61
Freq. (MHz)| 6115 6135 6155 6175 6195 6215 6235 6255
Channel 35 43 51 59
Freq. (MHz) 6125 6165 6205 6245
Channel 39 55
Freq. (MHz) 6145 6225
Channel 47
Freq. (MHz) 6185
Channel 63
Freq. (MHz) 6265

BW 20M

BW 40M

BW 80M

BW 160M

BW 320M
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BW 20M

Channel

65

69

73

77

81

85

89

93

Freq. (MHz)

6275 6295

6315

6335

6355

6375

6395

6415

BW 40M

Channel

67

75

83

91

Freq. (MHz)

6285

6325

6365

6405

BW 80M

Channel

71

87

Freq. (MHz)

6305

6385

BW 160M

Channel

79

Freq. (MHz)

6345

BW 20M

Channel

117

121

125

Freq. (MHz)

6535

6555

6575

BW 40M

Channel

123

Freq. (MHz)

6565

BW 20M

Channel

129 133

137

141

145

149

153

157

Freq. (MHz)

6595 6615

6635

6655

6675

6695

6715

6735

BW 40M

Channel

131

139

147

155

Freq. (MHz)

6605

6645

6685

6725

BW 80M

Channel

135

151

Freq. (MHz)

6625

6705

BW 160M

Channel

143

Freq. (MHz)

6665

BW 20M

Channel

161 165

169

173

177

181

Freq. (MHz)

6755 6775

6795

6815

6835

6855

BW 40M

Channel

163

171

179

Freq. (MHz)

6765

6805

6845

BW 80M

Channel

167

Freq. (MHz)

6785
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2.2 Test Mode

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The final test modes include the worst data rates for each modulation shown in the table

below.
MIMO Mode
Specification MCS index /Data Rate
802.11a 6 Mbps
802.11be EHT20 MCS0
802.11be EHT40 MCSO0
802.11be EHT80 MCSO0
802.11be EHT160 MCS0
802.11be EHT320 MCS0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO

mode.

MIMO <Ant. 4+2>

UNII-5 (5925-6425 MHz) UNII-7 (6525-6875 MHz)
ch. # 802.11a 802.11a
L| Low 001 17
M | Middle 045 149
H | High 093 181
ch.# UNII-5 (5925-6425 MHz) UNII-7 (6525-6875 MHz)
802.11be EHT20 802.11be EHT20
L| Low 001 117
M | Middle 045 149
H | High 093 181
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Ch. # UNII-5 (5925-6425 MHz) UNII-7 (6525-6875 MHz)
802.11be EHT40 802.11be EHT40
L Low 003 123
M | Middle 043 147
H High 091 179
UNII-5 (5925-6425 MHz) UNII-7 (6525-6875 MHz)
ch. # 802.11be EHT80 802.11be EHT80
L Low 007 135
M | Middle 039 151
H High 087 167
Ch. # UNII-5 (5925-6425 MHz) UNII-7 (6525-6875 MHz)
802.11be EHT160 802.11be EHT160
L Low 015
Middle 047 143
H High 079
.y UNII-5 (5925-6425 MHz)
802.11be EHT320
L Low 031
M | Middle 063
H High -

Remark: Based on ANSI C63.10 clause 5.6.2.2, b) Spurious emissions, measure the mode with the
highest output power and the mode with highest output power spectral density for each modulation

family.
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Notebook GPS Station Earphone

Power EUT

Source Motabook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monior

This example is connection diagram of EUT test configurations.
For detail, plerase refer to test mode configuration and setup pholographs for each lest item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model Name FCC ID Data Cable Power Cord

1. |POE Adapter Ruckus 740-64310-001 N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “Tera Term 4.95” and “QSPR Version 6.00.00143.1” were installed in
Notebook which was programmed in order to make the EUT get into the engineering modes to
provide channel selection, power level, data rate and the application type and for continuous
transmitting signals.
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3 Test Result
3.1 Fundamental Maximum EIRP Measurement

3.1.1Limit of Fundamental Maximum EIRP
<FCC 14-30 CFR 15.407>

(a)(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz
and 6.525-6.875 GHz bands, the maximum power spectral density must not exceed 23 dBm
e.i.r.p in any 1-megahertz band. In addition, the maximum e.i.r.p. over the frequency band of
operation must not exceed 36 dBm.

For outdoor devices, the maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v03.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.1.4Test Setup

1 [

Attenuator
Power Meter i EUT
3.1.5Test Result of Fundamental Maximum EIRP
Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement
This section is to measure unwanted emissions through radiated measurement for band edge
spurious emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v03 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.
In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=M HV/m, where P is the eirp (Watts)
3.2.2Measuring Instruments
Please refer to the measuring equipment list in this test report.
TEL : 408 9043300 Page Number : 13 of 19
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3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules vO3.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
+  RBW =120 kHz
VBW = 300 kHz
Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
- VBW =3 MHz
Detector = Peak
Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m
and by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold
reading.

When there is no suspected emission found and the emission level is with at least 6 dB
margin against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m
and by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold
reading for scanning all frequencies. When there is no suspected emission found and the
harmonic emission level is with at least 6 dB margin against average limit line, the position is

marked as “-“.
TEL : 408 9043300 Page Number 1 14 of 19
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3.2.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- im -

Metal Full Soldered Ground Plane

==

Spectrum Analyzer ! Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

00
Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna
te i &

""" L =] :
1
1.5m :
|
= 58 8
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer / Receiver

3.2.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20
dB lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came

out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.7Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.
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3.3 Antenna Requirements
3.3.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the provisions of this section. The manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector
is prohibited. This requirement does not apply to carrier current devices or to devices operated
under the provisions of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this
requirement does not apply to intentional radiators that must be professionally installed, such as
perimeter protection systems and some field disturbance sensors, or to other intentional radiators
which, in accordance with § 15.31(d), must be measured at the installation site. However, the
installer shall be responsible for ensuring that the proper antenna is employed so that the limits in

this part are not exceeded.

3.3.2 Antenna Anti-Replacement Construction

Unique (non-standard) antenna connector.
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4 List of Measuring Equipment

Calibrati
Instrument Brand Name | Model No. Serial No. |Characteristics a :)ar::elon Test Date Due Date Remark
Oct. 08, 2024~ Conducted
H t Test 608-H1 45141354 N/A Aug. 14, 2024 Aug. 13, 2025
ygrometer esto 19 Oct. 09, 2024 |19 (THO1-CA)
RPR8W-23010 Oct. 08, 2024~ Conducted
Power Sensor | DARE!l | RPR3006W 10MHz-8GHz |Feb. 22, 2024/ ~° Feb. 21,2025 | ~onoucte
02 Oct. 09, 2024 (THO1-CA)
Oct. 08, 2024~ Conducted
Switch Box  |EM Electronics| EMSW26 1090304 N/A Oct. 04, 2024| ° Oct. 03,2025 | ~onedee
Oct. 09, 2024 (THO1-CA)
Sep. 03, 2024~ Radiation
Bilog Ant TESEQ 6111D 50392 30MHz~1GHz |Aug. 13, 2024 Aug. 12, 2025
g Antenna i Nov. 20, 2024 | 9 (03CHO1-CA)
Sep. 03, 2024~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz |May 02, 2024 May 01, 2025
P z i Nov. 20, 2024 | oY (03CHO1-CA)
SCHWARZBE Sep. 03, 2024~ Radiation
Horn Ant BBHA9120D | 02113 1GHz~18GHz |Apr. 26, 2024 Apr. 25, 2025
o Antenna CK ‘ z | Aer Nov. 20, 2024 | " (03CHO01-CA)
SHF-EHF Hom | SCHWARZBE Sep. 03, 2024~ Radiation
BBHA9170 00841 18GHz~40GHz |Aug. 07, 2024 Aug. 06, 2025
Antenna CK ‘ Z |Aug Nov. 20, 2024 |19 (03CHO01-CA)
Sep. 03, 2024~ Radiation
Preamplifier | SONOMA 310N 372241 9kHz~1GHz | Apr. 24, 2024 Apr. 23, 2025
Pl zrinz 1 Ae Nov. 20, 2024 | P (03CHO1-CA)
ERA-100M-18 Sep. 03, 2024~ Radiation
Preamplifier | E-instrument EC1900252 | 1GHz~18GHz |Apr. 25, 2024 Apr. 24, 2025
P nsir G-56-01-A70 z z AP Nov. 20, 2024 | "P (03CHO1-CA)
Sep. 03, 2024~ Radiation
Preamplifier | Keysight 83017A | MY53270321 | 1GHz~26.5GHz | Apr. 25, 2024 Apr. 24, 2025
Pl ¥elg z z|Ap Nov. 20, 2024 | P (03CHO1-CA)
Sep. 03, 2024~ Radiati
Preamplifier EMEC |EMC18G40G| 060725 18G-40G | Apr. 24, 2024|>°P Apr. 23,2025 | _~adaton
Nov. 20, 2024 (03CHO1-CA)
WLK12-1200- N
. . 1.2GHz Low Sep. 03, 2024~ Radiation
Filter Wainwright |1272-11000-4 SN1 ) Jun. 04, 2024 Jun. 03, 2025
0SS Pass Filter Nov. 20, 2024 (03CHO01-CA)
) . WFIL-H8000- 8GHz High Pass Sep. 03, 2024~ Radiation
Filter Warison WR32BNW2B2 . Jun. 04, 2024 Jun. 03, 2025
25000F-01 Filter Nov. 20, 2024 (03CHO1-CA)
Spectrum . Sep. 03, 2024~ Radiation
Keysight N9O10B | MY63440343 | MY63440343 |Jan. 16, 2024 Jan. 15, 2025
Analyzer Nov. 20, 2024 (03CHO01-CA)
8015932/2,801
HUBER+SUH | SUCOFLEX Sep. 03, 2024~ Radiation
RF Cable 576212, NA Mar. 05, 2024 Mar. 04, 2025
NER 102 Nov. 20, 2024 (03CHO1-CA)
804938/2
Sep. 03, 2024~ Radiation
Hygrometer TESTO 608-H1 45142559 NA Aug. 14, 2024 Aug. 13, 2025
Nov. 20, 2024 (03CHO1-CA)
Control Turn
Controller Chaintek | EM-1000 060881 Tabﬁa 8t An:arnna na (SO 0320245, Radiation
Nov. 20, 2024 (03CHO01-CA)
Mast
Sep. 03, 2024~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
° nie Nov. 20, 2024 (03CHO01-CA)
E6.2009-8-24 Sep. 03, 2024~ Radiation
Test Soft Audix E3 PK-002093 N/A N/A N/A
est Software uax d Nov. 20, 2024 (03CHO1-CA)
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swanranas. FCC RADIO TEST REPORT Report No.: FR231214001-03C

5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 4.7 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 55 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 4.5dB
of 95% (U = 2Uc(y)) )

TEL : 408 9043300 Page Number 119 of 19
Report Template No.: BU5-FR15EWL AC MA Version 1.0.0 Issue Date : Nov. 27, 2024
Report Version 101




Appendix A. Test Result of Conducted Test Items

Report Number : FR231214001-03C

Test Engineer:

Venkata Kondepudi

Temperature:

23.0

°C

Test Date:

2024/10/08~2024/10/09

Relative Humidity:

49.4~52.1

%

Al-10of 3



Report Number :

TEST RESULTS DATA

EIRP Power Table

FR231214001-03C

U-NII-5 MIMO antenna

Conducted DG EIRP EIRP
Data Freq. Power . Power _ Pass
Mod. | 222 NTY CH. (Mqu) (dBm) (dBi) (dBm) Power Limit | ' 2>

(dBm)

Ant4 [ Ant2 | SUM | Ant4 | Ant2 | Ant4 | Ant2

11a |6Mbps| 2 | 001 5955 | 22.05 | 22.18 240 | 1.90 |24.45 |24.08 36.00 Pass
11a |6Mbps| 2 | 045 | 6175 |21.61 |22.08 240 | 1.90 | 24.01 | 23.98 36.00 Pass
11a |6Mbps| 2 | 093 | 6415 |21.72 | 21.64 240 | 1.90 |24.12 | 23.54 36.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit

Al-20f3



Report Number

TEST RESULTS DATA

EIRP Power Table

: FR231214001-03C

U-NII-7 MIMO antenna

Conducted DG EIRP EIRP
Data Freq. Power . Power _ Pass
Mod. | 222 NTY CH. (Mqu) (dBm) (dBi) (dBm) Power Limit | ' 2>

(dBm)

Ant4 [ Ant2 | SUM | Ant4 | Ant2 | Ant4 | Ant 2

11a |[6Mbps| 2 | 117 | 6535 |22.15 | 22.01 2.50 | 1.70 |24.65 |23.71 36.00 Pass
11a |6Mbps| 2 | 149 | 6695 |21.16 |21.49 2.50 | 1.70 |23.66 |23.19 36.00 Pass
11a |6Mbps| 2 | 181 6855 | 21.76 | 21.72 250 | 1.70 | 24.26 | 23.42 36.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit

Al-30f 3



TEST RESULTS DATA

EIRP Power Table

Report Number : FR231214001-03C

U-NII-5 MIMO antenna

Conducted DG EIRP EIRP
Data Freq. RU Power " Power _ Pass
Mod. | Rate [NTH CH: (Mqu) Config. (dBm) (EL=1) (dBm) PowerLimit | ey

(dBm)

Ant.4 | Ant.2 | Ant.4 | Ant. 2 [ Ant. 4 | Ant. 2

EHT20 | MCSO | 2 001 5955 Full 22.08 | 22.15 2.40 1.90 2448 | 24.05 36.00 Pass
EHT20 | MCSO | 2 045 6175 Full 21.68 | 22.22 2.40 1.90 24.08 | 24.12 36.00 Pass
EHT20 | MCSO | 2 093 6415 Full 21.71 | 21.73 2.40 1.90 2411 | 23.63 36.00 Pass
EHT40 | MCSO | 2 003 5965 Full 2149 | 21.75 2.40 1.90 23.89 | 23.65 36.00 Pass
EHT40 | MCSO0 | 2 043 6165 Full 21.19 | 21.62 2.40 1.90 23.59 | 23.52 36.00 Pass
EHT40 | MCSO | 2 091 6405 Full 21.60 | 21.47 2.40 1.90 24.00 | 23.37 36.00 Pass
EHT80 | MCSO0 | 2 007 5985 Full 21.27 | 21.58 2.40 1.90 23.67 | 23.48 36.00 Pass
EHT80 | MCSO | 2 039 6145 Full 21.28 | 21.90 2.40 1.90 23.68 | 23.80 36.00 Pass
EHT80| MCSO | 2 087 6385 Full 2159 | 21.55 2.40 1.90 23.99 | 2345 36.00 Pass
EHT160[ MCSO | 2 015 6025 Full 21.87 | 21.50 2.40 1.90 24.27 | 23.40 36.00 Pass
EHT160[ MCSO | 2 047 6185 Full 21.82 | 22.34 2.40 1.90 2422 | 24.24 36.00 Pass
EHT160[ MCSO | 2 079 6345 Full 22.31 | 22.18 2.40 1.90 24.71 | 24.08 36.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit

A2-10f 3



TEST RESULTS DATA

EIRP Power Table

Report Number : FR231214001-03C

U-NII-7 MIMO antenna

Conducted DG EIRP EIRP
Data Freq. RU Power " Power _ Pass
Mod. | Rate |NP{ CH: (Mqu) Config. (dBm) (EL=1) (dBm) PowerLimit | ey

(dBm)

Ant. 4 | Ant.2 | Ant.4 | Ant. 2 [ Ant. 4 | Ant. 2

EHT20 | MCSO | 2 117 6535 Full 22.29 | 22.21 2.50 1.70 24.79 | 23.91 36.00 Pass
EHT20 | MCSO | 2 149 6695 Full 21.79 | 21.34 2.50 1.70 24.29 | 23.04 36.00 Pass
EHT20 | MCSO | 2 181 6855 Full 21.86 | 21.58 2.50 1.70 24.36 | 23.28 36.00 Pass
EHT40 | MCSO | 2 123 6565 Full 2185 | 21.85 | 2.50 1.70 24.35 | 23.55 36.00 Pass
EHT40 | MCSO | 2 147 6685 Full 21.74 | 21.14 2.50 1.70 2424 | 22.84 36.00 Pass
EHT40 | MCSO | 2 179 6845 Full 21.98 | 21.58 2.50 1.70 2448 | 23.28 36.00 Pass
EHT80 | MCSO | 2 135 6625 Full 21.37 | 21.31 2.50 1.70 23.87 | 23.01 36.00 Pass
EHT80| MCSO | 2 151 6705 Full 22.00 | 20.81 2.50 1.70 2450 | 22.51 36.00 Pass
EHT80| MCSO | 2 167 6785 Full 2160 | 21.44 2.50 1.70 2410 | 23.14 36.00 Pass
EHT160| MCSO | 2 143 6665 Full 21.86 | 21.76 2.50 1.70 24.36 | 23.46 36.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit

A2-2of 3



Report Number : FR231214001-03C

TEST RESULTS DATA
EIRP Power Table

U-NII-5 / U-NII-7 MIMO antenna

Conducted DG EIRP EIRP
Data Freq. RU Power " Power _ Pass
Mod. | Rate |NP{ CH: (Mqu) Config. (dBm) (EL=1) (dBm) PowerLimit | ey
(dBm)
Ant. 4 | Ant.2 | Ant.4 | Ant. 2 | Ant. 4 | Ant. 2
EHT320| MCSO | 2 031 6105 Full 21.97 | 22.25 2.40 2.40 24.37 | 24.65 36.00 Pass
EHT320| MCSO | 2 063 6265 Full 22.63 | 21.57 2.40 2.40 25.03 | 23.97 36.00 Pass
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Appendix B. Radiated Spurious Emission

Temperature : 20.5~23.8°C

Test Engineer : Jesse Fan, Fred Tseng, Bill Chang and Leo Liu

Relative Humidity : 41.5~54.8%

TEL : 408 9043300 Page Number : B1 of B54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5924.12 75.03 -13.17 88.2 58.12 34.25 11.9 2924 | 344 301 P H
5924.96 62.91 -5.29 68.2 46 34.25 11.9 29.24 | 344 301 A H
* 5955 120.31 - - 103.38 34.25 11.93 | 29.25 | 344 301 P H
* 5955 113.81 - - 96.88 34.25 11.93 | 29.25 | 344 301 A H
7265 52.27 -1.73 54 32.49 36.97 13.19 | 30.38 | 400 301 A H
802.11a
H
CH 01
5924.96 70.72 -17.48 88.2 53.75 34.31 11.9 29.24 | 201 332 P \Y,
5955MHz
5924.96 59.77 -8.43 68.2 42.8 34.31 11.9 29.24 | 201 332 A V
* 5955 117.25 - - 100.25 34.32 11.93 | 29.25 | 201 332 P \Y,
* 5955 110.97 - - 93.97 34.32 11.93 | 29.25 | 201 332 A \Y,
7328 52.17 -1.83 54 32.36 36.96 13.26 | 30.41 201 332 A V
\Y,
* 6175 117.87 - - 100.81 34.28 1216 | 29.38 100 5 H
* 6175 109.48 - - 92.42 34.28 1216 | 29.38 100 5 A H
7265 51.07 -2.93 54 31.29 36.97 13.19 | 30.38 100 5 A H
H
H
802.11a
H
CH 45
* 6175 116.36 - - 99.21 34.37 1216 | 29.38 | 220 310 P \Y,
6175MHz
* 6175 109.51 - - 92.36 34.37 1216 | 29.38 | 220 310 V
7706 51.34 -2.66 54 31.63 36.72 13.6 30.61 220 310 \Y,
\Y,
V
\Y,
TEL : 408 9043300 Page Number : B2 of B54




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6415 119.54 - - 101.84 34.87 12.41 29.58 | 303 306 P H
* 6415 111.29 - - 93.59 34.87 12.41 29.58 | 303 306 A H
7748 51.1 -2.9 54 31.26 36.81 13.65 | 30.62 | 303 306 A H
H
H

802.11a
H

CH93
* 6415 119.11 - - 101.31 34.97 12.41 29.58 143 305 \Y,

6415MHz
* 6415 110.41 - - 92.61 34.97 12.41 29.58 143 305 A V
7713 51.19 -2.81 54 31.45 36.74 13.61 30.61 143 305 A \Y,
\Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B3 of B54




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11910 5349 | -20.51 74 64.8 38.82 17.36 | 67.49 | 200 58 P | H
11910 44.31 -9.69 54 55.62 38.82 17.36 | 67.49 | 200 58 A | H
17865 56.71 -17.29 74 64.21 40.97 2158 | 70.05 | 280 | 175 P | H
17865 47.92 -6.08 54 55.42 40.97 2158 | 70.05 | 280 | 175 | A | H
23820 59.33 |-14.67 74 57.54 38.78 1543 | 52.42 | 200 | 303 P | H
23820 49.72 -4.28 54 47.93 38.78 1543 | 5242 | 200 | 303 | A | H
H
H
H
H
H
802.11a
H
CHO1
11910 50.41 -23.59 74 61.76 38.78 17.36 | 67.49 | 206 0 P |V
5955MHz
11910 4127 |-12.73 54 52.62 38.78 17.36 | 67.49 | 206 0 AV
17865 56.23 | -17.77 74 63.51 41.19 2158 | 70.05 | 205 | 200 P |V
17865 47.36 -6.64 54 54.64 41.19 2158 | 70.05 | 205 | 200 | A | V
23820 53.5 -20.5 74 51.6 38.89 1543 | 5242 | 171 352 P |V
23820 44.04 -9.96 54 42.14 38.89 15.43 | 52.42 | 171 3%2 | A |V
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
12350 51.23 | -22.77 74 62.26 38.95 17.68 | 67.66 | 100 1 P | H
12350 4279 | -11.21 54 53.82 38.95 17.68 | 67.66 | 100 11 A | H
18525 47.11 -26.89 74 50.26 38.15 12.21 | 53.51 195 43 P | H
18525 37.59 | -16.41 54 40.74 38.15 12.21 | 53.51 195 43 A | H
24700 5586 |-32.34 88.2 53.26 39.1 16.03 | 52.53 | 225 | 306 P | H
24700 46.68 |-21.52 68.2 44.08 39.1 16.03 | 5253 | 225 | 306 | A | H
H
H
H
H
H
802.11a
H
CH 45
12350 51.77 | -22.23 74 62.86 38.89 17.68 | 67.66 | 378 | 348 P |V
6175MHz
12350 4255 | -11.45 54 53.64 38.89 1768 | 6766 | 378 | 348 | A | V
18525 4422 |-29.78 74 47.21 38.31 12.21 | 53.51 195 | 333 P |V
18525 3423 | -19.77 54 37.22 38.31 12.21 | 53.51 195 | 333 | A | V
24700 51.93 |-36.27 88.2 49.27 39.16 16.03 | 52.53 | 161 20 P |V
24700 39.83 | -28.37 68.2 37.17 39.16 16.03 | 52.53 | 161 20 AV
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12830 51.18 -37.02 88.2 61.31 39.66 18.04 | 67.83 | 205 327 P H
19245 50.41 -23.59 74 53.53 37.92 12.66 53.7 225 1 P H
19245 39.42 -14.58 54 42.54 37.92 12.66 53.7 225 1 A H
25660 57.34 -30.86 88.2 54.55 38.8 16.72 | 52.73 194 56 P H
25660 46.26 -21.94 68.2 43.47 38.8 16.72 | 52.73 194 56 A H
H
H
H
H
H
H
802.11a
H
CH93
12830 50.85 -37.35 88.2 61.06 39.58 18.04 | 67.83 | 236 0 P V
6415MHz
19245 45.85 -28.15 74 48.98 37.91 12.66 53.7 197 0 P \Y,
19245 35.69 -18.31 54 38.82 37.91 12.66 53.7 197 0 A \Y,
25660 50 -38.2 88.2 47.15 38.86 16.72 | 52.73 194 357 P \Y,
25660 40.35 -27.85 68.2 37.5 38.86 16.72 | 52.73 194 357 A \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B6 of B54




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5924 .54 78.31 -9.89 88.2 61.4 34.25 11.9 29.24 | 280 | 302 P |V
5924.96 66.28 -1.92 68.2 49.37 34.25 11.9 29.24 | 280 | 302 AV
* 5955 120.46 - - 103.53 34.25 11.93 | 29.25 | 280 | 302 P |V
* 5955 113.5 - - 96.57 34.25 11.93 | 29.25 | 280 | 302 AV
802.11be 7321 51.55 -2.45 54 31.82 36.88 13.25 30.4 280 | 302 A |V
EHT20 Full H
CH 01 5924 .4 75.13 -13.07 88.2 58.16 34.31 11.9 29.24 | 221 309 P |V
5955MHz 5924.96 64.09 -4.11 68.2 4712 34.31 11.9 29.24 | 221 309 AV
* 5955 119.66 - - 102.66 | 34.32 11.93 | 29.25 | 221 309 P |V
* 5955 112.12 - - 95.12 34.32 11.93 | 29.25 | 221 309 A |V
7272 52.22 -1.78 54 32.36 37.04 13.2 30.38 | 221 309 AV
\Y
* 6175 117.2 - - 100.14 | 34.28 12.16 | 29.38 | 100 6 P H
* 6175 109.38 - - 92.32 34.28 12.16 | 29.38 | 100 6 H
7741 51.14 -2.86 54 31.33 36.79 13.64 | 30.62 | 100 6 H
H
802.11be H
EHT20 Full H
CH 45 * 6175 1171 - - 99.95 34.37 1216 | 29.38 | 210 | 333 P |V
6175MHz |~ 6175 109.3 - - 9215 | 3437 | 1216 | 29.38 | 210 | 333 \%
7272 51.22 -2.78 54 31.36 37.04 13.2 30.38 | 210 | 333 \
\Y
\Y
V
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Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6415 120.04 - - 102.34 | 34.87 1241 | 2958 | 316 | 300 P H
* 6415 110.75 - - 93.05 34.87 1241 | 2958 | 316 | 300 A H
7734 511 -2.9 54 31.32 36.77 13.63 | 30.62 | 316 | 300 A H
H
802.11be H
EHT20 Full H
CH 93 * 6415 116.95 - - 99.15 34.97 1241 | 2958 | 100 | 344 \
6415MHz | ~ 6415 108.57 - - 90.77 | 3497 | 1241 | 2958 | 100 | 344 | A | V
7713 51.19 -2.81 54 31.45 36.74 13.61 | 30.61 100 | 344 AV
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)

11910 52.81 -21.19 74 64.12 38.82 17.36 | 67.49 | 225 | 117 P | H

11910 4278 | -11.22 54 54.09 38.82 1736 | 67.49 | 225 | 117 A | H

17860 53.99 | -20.01 74 61.53 40.92 2157 | 70.03 | 302 | 157 P | H

17860 43.86 |-10.14 54 51.4 40.92 2157 | 70.03 | 302 | 157 | A | H

23820 60.94 | -13.06 74 59.15 38.78 1543 | 52.42 | 201 302 P | H

23820 49.19 -4.81 54 47.4 38.78 15.43 | 52.42 | 201 302 | A | H

H

H

H

H

802.11be H
EHT20 Full H
CH 01 11910 52.63 | -21.37 74 63.98 38.78 17.36 | 67.49 | 254 | 149 P |V
5955MHz 11910 4115 |-12.85 54 525 38.78 1736 | 6749 | 254 | 149 | A | V
17865 53.97 | -20.03 74 61.25 41.19 2158 | 70.05 | 334 | 123 P |V

17865 44.83 -9.17 54 52.11 41.19 2158 | 70.05 | 334 | 123 | A | V

23820 55.18 |-18.82 74 53.28 38.89 1543 | 52.42 | 165 2 P |V

23820 43.64 |-10.36 54 41.74 38.89 15.43 | 52.42 | 165 2 AV

\%

\Y%

\%

\%

\Y%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

12350 52.51 -21.49 74 63.54 38.95 17.68 | 67.66 | 241 158 P | H

12350 43.25 | -10.75 54 54.28 38.95 17.68 | 67.66 | 241 158 A | H

18525 48.28 |-25.72 74 51.43 38.15 12.21 | 53.51 | 209 46 P | H

18525 37.79 | -16.21 54 40.94 38.15 12.21 | 53.51 | 209 46 A | H

24700 57.96 |-30.24 88.2 55.36 39.1 16.03 | 52.53 | 205 55 P | H

24700 46.34 |-21.86 68.2 43.74 39.1 16.03 | 52.53 | 205 55 A | H

H

H

H

H

802.11be H

EHT20 Full H

CH 45 12350 47.47 | -26.53 74 58.56 38.89 17.68 | 67.66 - - P |V

6175MHz 18525 42.95 |-31.05 74 4594 | 3831 | 1221 | 5351 | 228 | 45 | P | V

18525 33.06 | -20.94 54 36.05 38.31 12.21 | 53.51 | 228 45 AV

24700 53.33 | -34.87 88.2 50.67 39.16 16.03 | 52.53 | 201 337 P |V

24700 41.02 | -27.18 68.2 38.36 39.16 16.03 | 52.53 | 201 337 AV

\Y

\Y

\Y

\Y

\Y

\Y

\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12830 53.34 -34.86 88.2 63.47 39.66 18.04 | 67.83 | 191 68 P H
12830 45.56 -22.64 68.2 55.69 39.66 18.04 | 67.83 | 191 68 A H
19245 50.46 -23.54 74 53.58 37.92 12.66 53.7 221 14 P H
19245 40.15 -13.85 54 43.27 37.92 12.66 53.7 221 14 A H
25660 57.74 -30.46 88.2 54.95 38.8 16.72 | 52.73 | 197 21 P H
25660 46.87 -21.33 68.2 44.08 38.8 16.72 | 52.73 | 197 21 A H
H
H
H
H
802.11be H
EHT20 Full H
CH93 12830 52.94 -35.26 88.2 63.15 39.58 18.04 | 67.83 | 400 | 357 P |V
6415MHz 12830 4455 |-23.65  68.2 54.76 | 39.58 | 18.04 | 67.83 | 400 | 357 | A | V
19245 46.2 -27.8 74 49.33 37.91 12.66 53.7 231 16 P |V
19245 35.27 -18.73 54 38.4 37.91 12.66 53.7 231 16 A |V
25660 50.58 -37.62 88.2 47.73 38.86 16.72 | 52.73 | 200 | 339 P |V
25660 39.29 -28.91 68.2 36.44 38.86 16.72 | 52.73 | 200 | 339 A |V
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
5924.34 76.63 -11.57 88.2 59.72 34.25 11.9 29.24 | 400 | 294 P H
5925 68.06 -0.14 68.2 51.15 34.25 11.9 29.24 | 400 | 294 A | H
* 5965 116.73 - - 99.81 34.24 11.94 | 29.26 | 400 | 294 P H
* 5965 107.19 - - 90.27 34.24 11.94 | 29.26 | 400 | 294 A | H
802.11be 7342 50.59 -3.41 54 30.9 36.83 13.28 | 3042 | 400 | 294 A | H
EHT40 Full H
CH 03 5923.62 75.51 -12.69 88.2 58.54 34.31 11.9 29.24 | 220 | 333 P |V
5965MHz 5925 65.87 | -2.33 68.2 48.9 34.31 1.9 | 2924 | 220 | 333 | A | V
* 5965 114.9 - - 97.91 34.31 11.94 | 29.26 | 220 | 333 P |V
* 5965 105.36 - - 88.37 34.31 11.94 | 29.26 | 220 | 333 AV
7293 50.56 -3.44 54 30.71 37.02 13.22 | 30.39 | 220 | 333 AV
\Y
* 6165 116.54 - - 99.51 34.26 1215 | 29.38 | 303 | 301 P H
* 6165 107.06 - - 90.03 34.26 1215 | 29.38 | 303 | 301 H
7692 51.14 -2.86 54 31.51 36.65 13.59 | 30.61 303 | 301 H
H
802.11be H
EHT40 Full H
CH 43 * 6165 105.5 - - 88.38 34.35 1215 | 29.38 | 400 | 325 P |V
6165MHz |~ 6165 96.48 - - 79.36 | 34.35 | 1215 | 29.38 | 400 | 325 \%
7741 51.15 -2.85 54 31.32 36.81 13.64 | 30.62 | 400 | 325 \
\Y
\Y
V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6405 118 - - 100.34 | 34.83 12.4 29.57 | 303 | 301 P H
* 6405 108.46 - - 90.8 34.83 12.4 29.57 | 303 | 301 A H
7713 513 2.7 54 31.59 36.71 13.61 | 30.61 303 | 301 A H
H
802.11be H
EHTA40 Full H
CH 91 * 6405 118.28 - - 100.52 | 34.93 124 29.57 | 169 | 300 \
6405MHz |~ 6405 106.25 - - 88.49 | 34.93 124 | 2957 | 169 | 300 | A | V
7251 51.46 -2.54 54 31.58 37.07 13.18 | 30.37 | 169 | 300 AV
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

11930 51.03 | -22.97 74 62.25 38.85 17.37 | 67.44 | 187 | 215 P | H

11930 4214 | -11.86 54 53.36 38.85 17.37 | 6744 | 187 | 215 A | H

17895 53.12 | -20.88 74 60.47 41.24 21.6 70.19 | 211 46 P | H

17895 44.49 -9.51 54 51.84 41.24 21.6 70.19 | 211 46 A | H

23860 53.81 -20.19 74 52 38.75 15.46 52.4 199 | 300 P | H

23860 43.27 |-10.73 54 41.46 38.75 15.46 52.4 199 | 300 A | H

H

H

H

H

802.11be H

EHT40 Full H

CH 03 11930 51.01 -22.99 74 62.27 38.81 17.37 | 67.44 | 203 | 115 P |V

5965MHz 11930 4132 | -12.68 54 52.58 | 38.81 | 17.37 | 6744 | 203 | 115 | A | V

17895 55.33 | -18.67 74 62.44 41.48 21.6 70.19 | 307 | 143 P |V

17895 45.11 -8.89 54 52.22 41.48 21.6 70.19 | 307 | 143 AV

23860 51 -23 74 49.07 38.87 15.46 52.4 164 0 P |V

23860 39.94 | -14.06 54 38.01 38.87 15.46 52.4 164 0 AV

\Y

\Y

\Y

\Y

\Y

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

12330 51.3 -22.7 74 62.26 38.97 17.67 67.6 199 | 205 P H

12330 414 -12.6 54 52.36 38.97 17.67 67.6 199 | 205 A | H

18495 4716 | -26.84 74 50.29 38.15 1219 | 5347 | 165 57 P H

18495 33.89 -20.11 54 37.02 38.15 1219 | 5347 | 165 57 A | H

24660.8 51.85 |-36.35 88.2 49.35 39.03 16.01 | 52.54 | 155 33 P H

24660.8 4276 | -25.44 68.2 40.26 39.03 16.01 | 52.54 | 155 33 A | H

H

H

H

H

802.11be H

EHT40 Full H
CH 43 12330 49.16 | -24.84 74 60.16 38.93 17.67 67.6 400 | 155 P |V
6165MHz 12330 40.47 | -13.53 54 51.47 | 3893 | 17.67 | 676 | 400 | 155 | A | V
18495 37.97 | -36.03 74 40.91 38.34 1219 | 5347 - - P |V

24660.8 46.64 | -41.56 88.2 44.05 39.12 16.01 | 52.54 | 221 15 P |V

24660.8 38.24 |-29.96 68.2 35.65 39.12 16.01 | 52.54 | 221 15 AV

\Y

\Y

\Y

\Y

\Y

\Y

\Y
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12810 52.09 -36.11 88.2 62.25 39.61 18.03 67.8 203 65 P H
12810 41.24 -26.96 68.2 51.4 39.61 18.03 67.8 203 65 A H
19215 46.12 -27.88 74 49.24 37.91 12.64 | 53.67 | 228 10 P H
19215 36.23 -17.77 54 39.35 37.91 12.64 | 53.67 | 228 10 A H
25620 51.43 -36.77 88.2 48.69 38.81 16.69 | 52.76 | 195 55 P H
25620 41.07 -27.13 68.2 38.33 38.81 16.69 | 52.76 | 195 55 A H
H
H
H
H
802.11be H
EHT40 Full H
CH 91 12810 50.88 -37.32 88.2 61.11 39.54 18.03 67.8 400 | 325 P |V
6405MHz 12810 4275 |-2545, 68.2 52.98 | 3954 | 18.03 | 67.8 | 400 | 325 | A | V
19215 42.74 -31.26 74 45.86 37.91 12.64 | 53.67 | 197 10 P |V
19215 32.55 -21.45 54 35.67 37.91 12.64 | 53.67 | 197 10 A |V
25620 47.9 -40.3 88.2 4511 38.86 16.69 | 52.76 | 197 | 355 P |V
25620 36.68 -31.52 68.2 33.89 38.86 16.69 | 52.76 | 197 | 355 A |V
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5923.24 7454 |-13.66| 88.2 57.63 | 34.25 1.9 | 2924 | 400 | 302 | P | H
5925 66.61 -1.59 68.2 49.7 34.25 1.9 | 2924 | 400 | 302 | A | H
* 5985 113.43 - - 96.52 | 3422 | 1196 | 29.27 | 400 | 302 | P | H
* 5985 104.85 - - 87.94 | 3422 | 1196 | 29.27 | 400 | 302 | A | H
802.11be 7258 5176 | -2.24 54 3197 | 3698 | 13.18 | 30.37 | 400 | 302 | A | H
EHTS0 Full H
CH 07 5922.92 7386 |-14.34| 882 56.89 | 34.31 19 | 2924 | 205 | 329 | P | V
5985MHz 5924.84 64.69 -3.51 68.2 47.72 34.31 1.9 | 2924 | 205 | 329 | A | V
* 5985 109.94 - - 92.95 34.3 11.96 | 2927 | 205 | 329 | P | V
* 5985 103.15 - - 86.16 34.3 11.96 | 2927 | 205 | 329 | A | V
7279 51.82 | -2.18 54 3195 | 37.04 | 1321 | 30.38 | 205 | 329 | A | V
v
* 6145 113.38 - - 96.4 3422 | 1213 | 2937 | 396 | 309 | P | H
* 6145 104.19 - - 87.21 3422 | 1213 | 29.37 | 396 | 309 H
7741 51.15 | -2.85 54 3134 | 3679 | 1364 | 30.62 | 396 | 309 H
H
802.11be H
EHTS0 Full H
CH 39 * 6145 112.9 - - 95.81 3433 | 1213 | 2937 | 220 | 332 | P | V
6145MHz | + 6145 103.35 - - 86.26 3433 | 1213 | 29.37 | 220 | 332 Y
7727 5127 | -2.73 54 3149 | 3678 | 1362 | 30.62 | 220 | 332 v
v
Y
Y
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swanranas. FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6385 113.96 - - 96.38 34.76 12.38 | 29.56 | 317 | 304 P H
* 6385 104.55 - - 86.97 34.76 12.38 | 2956 | 317 | 304 A H
7258 51.17 -2.83 54 31.38 36.98 13.18 | 30.37 | 317 | 304 A H
H
802.11be H
EHTS80 Full H
CH 87 * 6385 115.12 - - 97.44 34.86 12.38 | 29.56 | 181 304 \
6385MHz | ~ 6348 103.32 - - 8575 | 3475 | 1234 | 2952 | 181 | 304 | A | V
7741 51.22 -2.78 54 31.39 36.81 13.64 | 30.62 | 181 304 P |V
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

11970 51.44 | -22.56 74 62.49 38.91 17.4 67.36 | 217 | 305 P | H

11970 42.77 | -11.23 54 53.82 38.91 17.4 67.36 | 217 | 305 A | H

17955 54.14 | -19.86 74 61.21 41.75 2164 | 7046 | 209 | 173 P | H

17955 45.45 -8.55 54 52.52 41.75 2164 | 7046 | 209 | 173 A | H

23940 5123 | -22.77 74 49.43 38.7 15651 | 5241 | 223 56 P | H

23940 39.92 | -14.08 54 38.12 38.7 15.51 | 52.41 | 223 56 A | H

H

H

H

H

802.11be H

EHT80 Full H

CH 07 11970 49.48 |-24.52 74 60.57 38.87 17.4 67.36 | 195 | 222 P |V

5985MHz 11970 40.68 | -13.32 54 51.77 | 38.87 174 | 6736 | 195 | 222 | A | V

17955 54.02 | -19.98 74 60.81 42.03 2164 | 7046 | 335 | 102 P |V

17955 45.62 -8.38 54 52.41 42.03 2164 | 7046 | 335 | 102 AV

23940 46.6 -27.4 74 44.66 38.84 1551 | 52.41 166 2 P |V

23940 36.25 | -17.75 54 34.31 38.84 15.51 | 52.41 166 2 AV

\Y

\Y

\Y

\Y

\Y

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

12290 51.1 -22.9 74 61.93 39.02 17.64 | 67.49 | 400 | 307 P | H

12290 4162 | -12.38 54 52.45 39.02 1764 | 6749 | 400 | 307 A | H

18435 40.88 |-33.12 74 44.05 38.04 1215 | 53.36 | 175 0 P | H

18435 31.68 | -22.32 54 34.85 38.04 1215 | 53.36 | 175 0 A | H

24580 49.81 -38.39 88.2 475 38.91 15.95 | 5255 | 202 56 P | H

24580 4507 |-43.13 88.2 42.76 38.91 15.95 | 52.55 | 202 56 P | H

H

H

H

H

802.11be H

EHT80 Full H

CH 39 12290 49.71 -24.29 74 60.57 38.99 17.64 | 67.49 | 398 21 P |V

6145MHz 12290 4147 | -12.53 54 52.33 | 3899 | 17.64 | 67.49 | 398 | 21 A |V

18435 38.97 | -35.03 74 41.93 38.25 12.15 | 53.36 - - P |V

24580 46.66 |-41.54 88.2 44.22 39.04 1595 | 5255 | 197 | 339 P |V

24580 36.07 |-32.13 68.2 33.63 39.04 1595 | 5255 | 197 | 339 AV

\Y

\Y

\Y

\Y

\Y

\Y

\Y
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

12770 48.39 |-39.81 88.2 58.56 39.53 18 67.7 - - P | H

19155 42.68 | -31.32 74 45.78 37.98 12.6 53.68 | 199 | 352 P | H

19155 3292 | -21.08 54 36.02 37.98 12.6 53.68 | 199 | 352 A | H

25540 51.08 | -37.12 88.2 48.44 38.89 16.63 | 52.88 | 153 21 P | H

25540 41.59 | -26.61 68.2 38.95 38.89 16.63 | 52.88 | 153 21 A | H

H

H

H

H

H

802.11be H

EHT80 Full H

CH 87 12770 48.51 -39.69 88.2 58.75 39.46 18 67.7 - - P |V

6385MHz 19155 39.59 | -34.41 74 42.67 38 126 | 53.68 - - PV

25540 4236 |-45.84 88.2 39.68 38.93 16.63 | 52.88 - - P |V

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
442 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5921.96 74.96 -13.24 88.2 58.05 34.25 1.9 2924 | 385 | 295 P H
5924.52 65.7 -2.5 68.2 48.79 34.25 11.9 29.24 | 385 | 295 A H
* 6025 110.84 - - 93.95 34.19 12 29.3 385 | 295 P H
* 6025 102.95 - - 86.06 34.19 12 29.3 385 | 295 A H
802.11be
7279 52.15 -1.85 54 32.36 36.96 13.21 30.38 | 385 | 295 A H
EHT160
H
Full
CH 15 5921.64 70.63 -17.57 88.2 53.66 34.31 11.9 29.24 | 205 333 P \Y,
5923.88 63.07 -5.13 68.2 46.1 34.31 1.9 29.24 | 205 333 A \Y,
6025MHz
* 6025 109.35 - - 92.37 34.28 12 29.3 205 333 P \Y,
* 6025 101.27 - - 84.29 34.28 12 29.3 205 333 A \Y,
7335 52.21 -1.79 54 32.4 36.95 13.27 | 30.41 205 333 A \Y,
\Y,
* 6185 111.05 - - 93.97 34.29 12.17 | 29.38 | 364 307 P H
* 6185 101.56 - - 84.48 34.29 1217 | 29.38 | 364 307 H
7741 51.16 -2.84 54 31.35 36.79 13.64 | 30.62 | 364 307 H
H
802.11be H
EHT160 H
FullCH47| * 6185 110.31 - - 93.14 34.38 1217 | 29.38 | 212 333 P \Y,
6185MHz | ~ 6185 100.56 - - 83.39 | 3438 | 1217 | 2938 | 212 | 333 Y
7265 51.32 -2.68 54 31.46 37.05 13.19 | 30.38 | 212 333 \Y,
\Y,
\Y,
\Y,
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swanranas. FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6345 112.05 - - 94.58 34.65 12.34 | 2952 | 309 | 303 P H
* 6345 102.9 - - 85.43 34.65 12.34 | 2952 | 309 | 303 A H
7748 51.13 -2.87 54 31.29 36.81 13.65 | 30.62 | 309 | 303 A H
H
802.11be H
EHT160 H
FullCH79| * 6345 109.44 - - 91.88 34.74 12.34 | 2952 | 100 | 346 \
6345MHz | ~ 6345 99.94 - - 82.38 | 3474 | 1234 | 2952 | 100 | 346 | A | V
7251 51.48 -2.52 54 31.6 37.07 13.18 | 30.37 | 100 | 346 AV
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
12050 48.83 |-25.17 74 59.58 39.01 17.46 | 67.22 | 303 | 328 P | H
12050 39.84 | -14.16 54 50.59 39.01 17.46 | 67.22 | 303 | 328 A | H
18075 35.92 | -38.08 74 39.38 37.8 11.93 | 53.19 - - P | H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
CH 15 12050 48.39 |-25.61 74 59.17 38.98 17.46 | 67.22 | 400 | 352 P |V
12050 39.52 | -14.48 54 50.3 38.98 17.46 | 67.22 | 400 | 352 AV
6025MHz
18075 36.06 | -37.94 74 39.41 37.91 11.93 | 53.19 - - \
\
\
\
\
\
\
\
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12370 48.65 |-25.35 74 59.65 38.94 17.7 67.64 | 213 | 329 P H
12370 4185 | -12.15 54 52.85 38.94 17.7 67.64 | 213 | 329 A | H
18555 32,78 | -41.22 74 35.97 38.14 12.22 | 53.55 - - P H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 12370 4759 |-26.41 74 58.66 38.87 17.7 67.64 - - P |V
6185MHz 18555 31.6 -42.4 74 34.67 | 3826 | 1222 | 53.55 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12690 50.19 -23.81 74 60.44 39.33 17.94 | 6752 | 198 | 316 P H
12690 42.51 -11.49 54 52.76 39.33 17.94 | 6752 | 198 | 316 A H
19035 30.69 -43.31 74 33.76 38.06 12.52 | 53.65 - - P H
25380 35.19 -53.01 88.2 32.56 38.96 16.51 | 52.84 - - P H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 79 12690 48.48 -25.52 74 58.79 39.27 17.94 | 67.52 | 398 5 P |V
6345MHz 12690 42.3 -11.7 54 52.61 | 39.27 | 17.94 | 67.52 | 398 5 A |V
19035 29.2 -44.8 74 32.26 38.07 12.52 | 53.65 - - P |V
25380 34.63 -53.57 88.2 31.97 38.99 16.51 | 52.84 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT320 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5916.84 74.38 -13.82 88.2 57.48 34.25 11.89 | 29.24 | 285 309 P H
5914.92 66.71 -1.49 68.2 49.81 34.25 11.89 | 29.24 | 285 309 A H
* 6105 108.45 - - 91.51 34.19 12.09 | 29.34 | 285 309 P H
* 6105 99.03 - - 82.09 34.19 12.09 | 29.34 | 285 309 A H
802.11be
7265 50.86 -3.14 54 31.08 36.97 13.19 | 30.38 | 285 309 A H
EHT320
H
Full
CH 31 5923.88 73.18 -15.02 88.2 56.21 34.31 11.9 29.24 | 200 331 P \Y,
5924.52 65.12 -3.08 68.2 48.15 34.31 11.9 29.24 | 200 331 A V
6105MHz
* 6105 106.6 - - 89.56 34.29 12.09 | 29.34 | 200 331 P \Y,
* 6105 97.05 - - 80.01 34.29 12.09 | 29.34 | 200 331 A \Y,
7335 50.75 -3.25 54 30.94 36.95 13.27 | 30.41 200 331 A V
\Y,
* 6265 109.06 - - 91.78 34.46 12.26 | 29.44 | 382 303 P H
* 6265 99.05 - - 81.77 34.46 12.26 | 29.44 | 382 303 H
7265 51.25 -2.75 54 31.47 36.97 13.19 | 30.38 | 382 303 H
H
802.11be
H
EHT320
H
Full
* 6265 108.2 - - 90.83 34.55 12.26 | 29.44 | 220 332 P \Y,
CH 63
* 6265 98.67 - - 81.3 34.55 12.26 | 29.44 | 220 332 V
6265MHz
7251 51.34 -2.66 54 31.46 37.07 13.18 | 30.37 | 220 332 \Y,
\Y,
V
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT320 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
12210 49.41 -24.59 74 60.02 39.07 17.39 | 67.26 | 222 | 329 P | H
12210 4214 | -11.86 54 52.75 39.07 17.39 | 67.26 | 222 | 329 A | H
18315 35.73 | -38.27 74 39.05 37.91 21.62 | 53.31 - - P | H
H
H
H
H
H
H
H
802.11be
H
EHT320
H
Full
CH 31 12210 48.15 |-25.85 74 58.78 39.05 17.39 | 67.26 | 191 358 P |V
12210 4167 |-12.33 54 52.3 39.05 17.39 | 67.26 | 191 358 AV
6105MHz
18315 35.4 -38.6 74 38.54 38.09 21.62 | 53.31 - - \
\
\
\
\
\
\
\
\
\
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12530 48.78 -25.22 74 59.41 38.98 17.63 | 67.43 | 213 | 316 P H
12530 41.38 -12.62 54 52.01 38.98 1763 | 6743 | 213 | 316 A
18795 32.88 -41.12 74 35.6 38.26 21.91 | 53.35 - - P
802.11be
EHT320
Full
CH 63 12530 49.3 -24.7 74 60 38.91 1763 | 6743 | 398 | 355 P
12530 41.71 -12.29 54 52.41 38.91 1763 | 6743 | 398 | 355 A
6265MHz
18795 30.37 -43.63 74 32.91 38.44 21.91 | 53.35 - -

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 7 - 6525~6875MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
* 6535 120.49 - - 102.23 35.42 12.53 | 29.69 | 202 350 P H
* 6535 112.11 - - 93.85 35.42 12.53 | 29.69 | 202 350 A H
7265 51.02 -2.98 54 31.24 36.97 13.19 | 30.38 | 202 350 A H
H
H
802.11a
H
CH 117
* 6535 117.08 - - 98.73 35.51 12.53 | 29.69 | 201 345 \Y,
6535MHz
* 6535 109.71 - - 91.36 35.51 12.53 | 29.69 | 201 345 A V
7251 51.04 -2.96 54 31.16 37.07 13.18 | 30.37 | 201 345 A \Y,
\Y,
V
\Y,
* 6695 119.05 - - 100.19 36 12.7 29.84 | 203 346 H
* 6695 110.87 - - 92.01 36 12.7 29.84 | 203 346 A H
7706 50.97 -3.03 54 31.29 36.69 13.6 30.61 203 346 A H
H
H
802.11a
H
CH 149
* 6695 118.65 - - 99.73 36.06 12.7 29.84 | 202 342 P \Y,
6695MHz
* 6695 109.59 - - 90.67 36.06 12.7 29.84 | 202 342 V
7251 50.86 -3.14 54 30.98 37.07 13.18 | 30.37 | 202 342 \Y,
\Y,
V
\Y,
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swanranas. FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6855 120.17 - - 101.37 35.94 12.87 | 30.01 201 345 P H
* 6855 112.27 - - 93.47 35.94 12.87 | 30.01 201 345 A H
7258 51.06 -2.94 54 31.27 36.98 13.18 | 30.37 | 201 345 A H
H
H
802.11a
H
CH 181
* 6855 117.16 - - 98.25 36.05 12.87 | 30.01 201 342 \Y,
6855MHz
* 6855 109.57 - - 90.66 36.05 12.87 | 30.01 201 342 A \Y,
7258 51.14 -2.86 54 31.27 37.06 13.18 | 30.37 | 201 342 A \Y,
\Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
13070 51.51 -36.69 88.2 61.34 39.81 18.23 | 67.87 - - P | H
19605 5242 |-21.58 74 55.67 37.86 12.89 54 245 15 P | H
19605 39.74 | -14.26 54 42.99 37.86 12.89 54 245 15 A | H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 52.15 | -36.05 88.2 62.11 39.68 18.23 | 67.87 - - P |V
6535MHz
19605 5276 |-21.24 74 56.12 37.75 12.89 54 273 | 355 \%
19605 39.84 | -14.16 54 43.2 37.75 12.89 54 273 | 355 | A |V
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13390 63.77 |-10.23 74 72.65 40.25 18.45 | 67.58 | 249 | 316 P | H
13390 53.1 -0.9 54 61.98 40.25 1845 | 6758 | 249 | 316 | A | H
20085 5258 | -21.42 74 55.25 37.95 13.2 53.82 | 203 48 P | H
20085 4126 |-12.74 54 43.93 37.95 13.2 53.82 | 203 48 A | H
26780 4945 | -38.75 88.2 45.29 40.06 1712 | 53.02 | 207 | 311 P | H
26780 40.28 |-27.92 68.2 36.12 40.06 1712 | 53.02 | 207 | 31 A | H
H
H
H
H
H
802.11a
H
CH 149
13390 5712 | -16.88 74 66.1 40.15 18.45 | 67.58 | 272 0 P |V
6695MHz
13390 48.02 -5.98 54 57 40.15 18.45 | 67.58 | 272 0 AV
20085 51.88 | -22.12 74 54.88 37.62 13.2 53.82 | 199 30 P |V
20085 40.76 |-13.24 54 43.76 37.62 13.2 53.82 | 199 30 AV
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13710 64.99 -23.21 88.2 74.22 40.5 18.67 68.4 210 314 P H
13710 53.91 -14.29 68.2 63.14 40.5 18.67 68.4 210 314 A H
20565 55.83 -18.17 74 57.57 38.09 13.51 53.34 | 201 342 P H
20565 44.28 -9.72 54 46.02 38.09 13.51 53.34 | 201 342 A H
27420 55.04 -33.16 88.2 51.58 39.26 17.36 | 53.16 | 220 312 P H
27420 41.16 -27.04 68.2 37.7 39.26 17.36 | 53.16 | 220 312 A H
H
H
H
H
H
802.11a
H
CH 181
13710 70.28 -17.92 88.2 79.57 40.44 18.67 68.4 156 360 P V
6855MHz
13710 58.32 -9.88 68.2 67.61 40.44 18.67 68.4 156 360 A \Y,
20565 54.16 -19.84 74 56.17 37.82 13.51 53.34 199 24 P \Y,
20565 43.2 -10.8 54 45.21 37.82 13.51 53.34 199 24 A \Y,
27420 49.29 -38.91 88.2 45.8 39.29 17.36 | 53.16 | 249 0 P \Y,
27420 36.71 -31.49 68.2 33.22 39.29 17.36 | 53.16 | 249 0 A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
* 6535 120.44 - - 102.18 | 35.42 1253 | 29.69 | 200 | 352 P H
* 6535 111.64 - - 93.38 35.42 1253 | 29.69 | 200 | 352 A | H
7720 51.04 -2.96 54 31.3 36.73 13.62 | 30.61 | 200 | 352 A | H
H
802.11be H
EHT20 Full H
CH 117 * 6535 116.95 - - 98.6 35.51 1253 | 29.69 | 100 | 340 P |V
6535MHz |  ~ 6535 109.1 - - 90.75 | 3551 | 1253 | 29.69 | 100 | 340 \%
7251 50.91 -3.09 54 31.03 37.07 13.18 | 30.37 | 100 | 340 \
\Y
\Y
\Y
* 6695 119.4 - - 100.54 36 12.7 29.84 | 199 | 352 P H
* 6695 110.43 - - 91.57 36 12.7 29.84 | 199 | 352 H
7258 51.01 -2.99 54 31.22 36.98 13.18 | 30.37 | 199 | 352 H
H
802.11be H
EHT20 Full H
CH 149 * 6695 116.67 - - 97.75 36.06 12.7 29.84 | 101 340 P |V
6695MHz | ~ 6695 107.49 - - 88.57 | 36.06 12.7 | 29.84 | 101 | 340 \%
7251 50.86 -3.14 54 30.98 37.07 13.18 | 30.37 | 101 340 \
\Y
\Y
V
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swanranas. FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6855 118.53 - - 99.73 35.94 12.87 | 30.01 199 | 352 P H
* 6855 110.86 - - 92.06 35.94 12.87 | 30.01 199 | 352 A H
7258 50.78 -3.22 54 30.99 36.98 13.18 | 30.37 | 199 | 352 A H
H
802.11be H
EHT20 Full H
CH 181 * 6855 113.87 - - 94.96 36.05 12.87 | 30.01 101 340 \
6855MHz |~ 6855 105.38 - - 86.47 | 36.05 | 12.87 | 30.01 | 101 | 340 | A | V
7258 50.92 -3.08 54 31.05 37.06 13.18 | 30.37 | 101 340 AV
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

Band 7 - 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13070 47.33 |-40.87 88.2 57.16 39.81 18.23 | 67.87 - - P | H
19605 53.62 |-20.38 74 56.87 37.86 12.89 54 219 18 P | H
19605 42.06 |-11.94 54 45.31 37.86 12.89 54 219 18 A | H
26140 56.8 -31.4 88.2 53.58 38.9 16.99 | 52.67 | 202 55 P | H
26140 4589 | -22.31 68.2 42.67 38.9 16.99 | 52.67 | 202 55 A | H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 117 13070 47.73 | -40.47 88.2 57.69 39.68 18.23 | 67.87 - - P |V
6535MHz 19605 53.66 | -20.34 74 57.02 | 37.75 | 12.89 54 242 | 353 | P | V
19605 4233 | -11.67 54 45.69 37.75 12.89 54 242 | 353 AV
26140 53.07 | -35.13 88.2 49.75 39 16.99 | 52.67 | 191 0 P |V
26140 42.11 -26.09 68.2 38.79 39 16.99 | 52.67 | 191 0 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

13390 63.12 |-10.88 74 72 40.25 18.45 | 67.58 | 294 | 304 P | H

13390 52.14 -1.86 54 61.02 40.25 1845 | 67.58 | 294 | 304 A | H

20085 54.57 | -19.43 74 57.24 37.95 13.2 53.82 | 201 50 P | H

20085 43.21 -10.79 54 45.88 37.95 13.2 53.82 | 201 50 A | H

26780 51.44 |-36.76 88.2 47.28 40.06 1712 | 53.02 | 197 | 313 P | H

26780 41.09 |-27.11 68.2 36.93 40.06 1712 | 53.02 | 197 | 313 A | H

H

H

H

H

802.11be H

EHT20 Full H

CH 149 13390 59.49 | -14.51 74 68.47 40.15 18.45 | 67.58 | 101 355 P |V

6695MHz 13390 49.46 | -4.54 54 58.44 | 4015 | 18.45 | 67.58 | 101 | 355 | A | V

20085 54.61 -19.39 74 57.61 37.62 13.2 53.82 | 197 15 P |V

20085 43.58 |-10.42 54 46.58 37.62 13.2 53.82 | 197 15 AV

26780 49.57 | -38.63 88.2 45.32 40.15 1712 | 53.02 | 199 | 354 P |V

26780 38.85 |-29.35 68.2 34.6 40.15 1712 | 53.02 | 199 | 354 AV

\Y

\Y

\Y

\Y

\Y

\Y
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13710 68.59 -19.61 88.2 77.82 40.5 18.67 68.4 212 | 316 P H
13710 58.02 -10.18 68.2 67.25 40.5 18.67 68.4 212 | 316 A H
20565 56.62 -17.38 74 58.36 38.09 13.51 | 563.34 | 217 | 343 P H
20565 45.48 -8.52 54 47.22 38.09 13.51 | 53.34 | 217 | 343 A H
27420 55.65 -32.55 88.2 52.19 39.26 17.36 | 53.16 | 195 | 312 P H
27420 434 -24.8 68.2 39.94 39.26 17.36 | 53.16 | 195 | 312 A H
H
H
H
H
802.11be H
EHT20 Full H
CH 181 13710 72.71 -15.49 88.2 82 40.44 18.67 68.4 157 | 356 P |V
6855MHz 13710 59.55 | -8.65 68.2 68.84 | 40.44 | 1867 | 684 | 157 | 356 | A | V
20565 56.49 -17.51 74 58.5 37.82 13.51 | 53.34 | 203 25 P |V
20565 43.9 -10.1 54 45.91 37.82 13.51 | 53.34 | 203 25 A |V
27420 45.38 -42.82 88.2 41.89 39.29 17.36 | 53.16 | 219 10 P |V
27420 36.67 -31.53 68.2 33.18 39.29 17.36 | 53.16 | 219 10 A |V
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6565 118.14 - - 99.73 35.57 1256 | 29.72 | 200 | 347 P H
* 6565 108.94 - - 90.53 35.57 1256 | 29.72 | 200 | 347 A H
7314 50.9 -3.1 54 31.15 36.9 13.25 304 200 | 347 A H
H
802.11be H
EHT40 Full H
CH 123 * 6565 116.06 - - 97.57 35.65 1256 | 29.72 | 216 | 344 P |V
6565MHz | - 6565 106.96 - - 88.47 | 3565 | 1256 | 29.72 | 216 | 344 \Y
7251 50.89 -3.11 54 31.01 37.07 13.18 | 30.37 | 216 | 344 \Y
\Y
\Y
\Y
* 6685 117.69 - - 98.85 35.98 1269 | 29.83 | 198 | 347 P H
* 6685 108.18 - - 89.34 35.98 1269 | 29.83 | 198 | 347 H
7720 50.96 -3.04 54 31.22 36.73 13.62 | 30.61 198 | 347 H
H
802.11be H
EHT40 Full H
CH 147 * 6685 116.06 - - 97.16 36.04 1269 | 29.83 | 216 | 344 P |V
6685MHz | - 6685 106.84 - - 87.94 | 36.04 | 12.69 | 29.83 | 216 | 344 Y
7258 50.85 -3.15 54 30.98 37.06 13.18 | 30.37 | 216 | 344 \Y
\Y
\Y
V
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6845 117.79 - - 99 35.94 12.86 | 30.01 200 | 347 P H
* 6845 109.16 - - 90.37 35.94 12.86 | 30.01 200 | 347 A H
7251 50.85 -3.15 54 31.05 36.99 13.18 | 30.37 | 200 | 347 A H
H
802.11be H
EHTA40 Full H
CH 179 * 6845 114.26 - - 95.36 36.05 12.86 | 30.01 202 | 343 \
6845MHz | ~ 6845 105.74 - - 86.84 | 36.05 | 12.86 | 30.01 | 202 | 343 | A | V
7748 50.8 -3.2 54 30.94 36.83 13.65 | 30.62 | 202 | 343 AV
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13130 47.81 -40.39 88.2 57.79 39.8 18.27 | 68.05 - - P | H
19695 50.37 | -23.63 74 53.51 37.95 1294 | 54.03 | 212 1 P | H
19695 40.24 |-13.76 54 43.38 37.95 12.94 | 54.03 | 212 1 A | H
26260 5342 | -34.78 88.2 50.2 38.93 17.01 | 52.72 | 199 54 P | H
26260 42.68 | -25.52 68.2 39.46 38.93 17.01 | 52.72 | 199 54 A | H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 123 13130 47.9 -40.3 88.2 58.01 39.67 18.27 | 68.05 - - P |V
6565MHz 19695 51.3 -22.7 74 5456 | 37.83 | 12.94 | 5403 | 203 | 322 | P | V
19695 4137 |-12.63 54 44.63 37.83 12.94 | 54.03 | 203 | 322 AV
26260 50.83 | -37.37 88.2 47.54 39 17.01 | 5272 | 203 | 347 P |V
26260 39.78 | -28.42 68.2 36.49 39 17.01 | 52.72 | 203 | 347 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

13370 58.77 |-15.23 74 67.79 40.2 1844 | 67.66 | 204 | 295 P H

13370 49.23 -4.77 54 58.25 40.2 1844 | 67.66 | 204 | 295 A | H

20055 50.53 | -23.47 74 53.25 37.98 13.18 | 53.88 | 201 49 P H

20055 39.95 | -14.05 54 42.67 37.98 13.18 | 53.88 | 201 49 A | H

26740 49.82 -38.38 88.2 45.74 39.87 1712 | 5291 | 207 | 312 P H

26740 42.41 -25.79 68.2 38.33 39.87 1712 | 5291 | 207 | 312 A | H

H

H

H

H

802.11be H

EHT40 Full H

CH 147 13370 57.01 -16.99 74 66.14 40.09 1844 | 67.66 | 273 0 P |V

6685MHz 13370 4474 | -9.26 54 53.87 | 40.09 | 1844 | 67.66 | 273 0 AV

20055 499 -24.1 74 52.92 37.68 13.18 | 53.88 | 197 | 338 P |V

20055 40.09 |[-13.91 54 43.11 37.68 13.18 | 53.88 | 197 | 338 AV

26740 4464 | -43.56 88.2 40.49 39.94 1712 | 5291 | 201 52 P |V

26740 36.91 -31.29 68.2 32.76 39.94 1712 | 5291 | 201 52 AV

\Y

\Y

\Y

\Y

\Y

\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13690 64.53 -23.67 88.2 73.68 40.51 18.66 | 68.32 | 173 | 265 P H
13690 52.23 -15.97 68.2 61.38 40.51 18.66 | 68.32 | 173 | 265 A H
20535 52.98 -21.02 74 54.73 38.09 1349 | 53.33 | 185 48 P H
20535 42.85 -11.15 54 44.6 38.09 1349 | 53.33 | 185 48 A H
27380 55.05 -33.15 88.2 51.62 39.27 17.34 | 53.18 | 159 | 308 P H
27380 44.06 -24.14 68.2 40.63 39.27 17.34 | 53.18 | 159 | 308 A H
H
H
H
H
802.11be H
EHT40 Full H
CH 179 13690 66.01 -22.19 88.2 75.22 40.45 18.66 | 68.32 | 100 0 P |V
6845MHz 13690 54.33 |-13.87| 682 63.54 | 40.45 | 18.66 | 68.32 | 100 0 A |V
20535 52.87 -21.13 74 54.92 37.79 1349 | 53.33 | 201 26 P |V
20535 41.76 -12.24 54 43.81 37.79 1349 | 53.33 | 201 26 A |V
27380 51.05 -37.15 88.2 47.6 39.29 17.34 | 53.18 | 226 | 346 P |V
27380 39.28 -28.92 68.2 35.83 39.29 17.34 | 53.18 | 226 | 346 A |V
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

TEL : 408 9043300 Page Number : B44 of B54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6625 116.06 - - 97.4 35.82 1262 | 29.78 | 202 | 352 P H
* 6625 104.52 - - 85.86 35.82 1262 | 29.78 | 202 | 352 A H
7258 50.73 -3.27 54 30.94 36.98 13.18 | 30.37 | 202 | 352 A H
H
802.11be H
EHTS80 Full H
CH 135 * 6625 111.94 - - 93.2 35.9 1262 | 29.78 | 201 344 P |V
6625MHz | - 6625 102.79 - - 84.05 35.9 12.62 | 29.78 | 201 | 344 \Y
7307 50.77 -3.23 54 30.92 37 13.24 | 30.39 | 201 344 \Y
\Y
\Y
\Y
* 6705 115.33 - - 96.45 36.01 12.72 | 29.85 | 202 | 347 P H
* 6705 105.31 - - 86.43 36.01 12.72 | 29.85 | 202 | 347 H
7279 50.67 -3.33 54 30.88 36.96 13.21 | 30.38 | 202 | 347 H
H
802.11be H
EHT80 Full H
CH 151 * 6705 113.44 - - 94.49 36.08 12.72 | 29.85 | 201 344 P |V
6705MHz | ~ 6705 103.34 - - 84.39 | 36.08 | 1272 | 29.85 | 201 | 344 Y
7748 50.75 -3.25 54 30.89 36.83 13.65 | 30.62 | 201 344 \
\Y
\Y
V
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6785 115.34 - - 96.47 36 12.81 | 29.94 | 203 | 346 P H
* 6785 105.32 - - 86.45 36 12.81 | 29.94 | 203 | 346 A H
7258 50.85 -3.15 54 31.06 36.98 13.18 | 30.37 | 203 | 346 A H
H
802.11be H
EHTS80 Full H
CH 167 * 6785 113.59 - - 94.62 36.1 12.81 | 29.94 | 201 344 \
6785MHz | ~ 6785 103.09 - - 84.12 36.1 12.81 | 2994 | 201 | 344 | A | V
7272 50.74 -3.26 54 30.88 37.04 13.2 30.38 | 201 344 AV
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13250 47.33 |-26.67 74 57.1 39.89 18.35 | 68.01 - - P | H
19875 30.86 |-43.14 74 33.91 37.93 13.06 | 54.04 - - P | H
H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 135 13250 47.89 | -26.11 74 57.78 39.77 18.35 | 68.01 - - P |V
6625MHz 19875 31.24 | -42.76 74 3446 | 37.76 | 13.06 | 54.04 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13410 56.49 | -31.71 88.2 6522 | 4031 | 1846 | 675 | 165 | 60 P | H
13410 4549 | -22.71 68.2 5422 | 4031 | 1846 | 675 | 165 | 60 | A
20115 4437 |-29.63 74 47 3795 | 1321 | 53.79 | 151 | 343 | P
20115 33.58 | -20.42 54 36.21 3795 | 1321 | 53.79 | 151 | 343 | A
802.11be
EHTS0 Full
CH 151 13410 56.72 |-31.48 | 882 65.55 | 4021 | 1846 | 675 | 101 1 P
6705MHz 13410 4571 | -22.49 68.2 54.54 | 40.21 18.46 | 67.5 | 101 1 A
20115 30.57 | -43.43 74 3354 | 37.61 | 13.21 | 53.79 - -

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

13570 60.97 -27.23 88.2 69.22 40.55 18.57 | 67.37 233 53 P H

13570 50.2 -18 68.2 58.45 40.55 18.57 | 67.37 233 53 A H

20355 41.72 -32.28 74 44.01 37.98 13.37 | 53.64 152 333 P H

20355 32.71 -21.29 54 35 37.98 13.37 | 5364 | 152 | 333 | A | H

H

H

H

H

H

H

802.11be H

EHT80 Full H

CH 167 13570 61.22 -26.98 88.2 69.55 40.47 18.57 | 67.37 100 0 P \Y,

6785MHz 13570 50.22 |-17.98| 68.2 58.55 | 40.47 | 18.57 | 67.37 | 100 0 AV

20355 45.91 -28.09 74 48.44 37.74 13.37 | 53.64 161 341 P \Y,

20355 35.97 -18.03 54 38.5 37.74 13.37 53.64 161 341 A \Y,

\%

\%

\%

\%

\%

\%

\%

\%

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6665 112.76 - - 93.96 35.94 12.67 | 29.81 203 | 350 P H
* 6665 102.11 - - 83.31 35.94 12.67 | 29.81 203 | 350 A H
7741 50.68 -3.32 54 30.87 36.79 13.64 | 30.62 | 203 | 350 A H
H
802.11be H
EHT160 H
FullCH 143 * 6665 110.28 - - 91.41 36.01 12.67 | 29.81 201 344 P |V
6665MHz | ~ 6665 100.31 - - 81.44 | 36.01 | 12.67 | 29.81 | 201 | 344 \%
7251 50.86 -3.14 54 30.98 37.07 13.18 | 30.37 | 201 344 \
\Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11be EHT160 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13330 47.63 -26.37 74 56.91 40.1 18.41 | 67.79 - - P H
19995 30.19 -43.81 74 33.02 38.02 13.14 | 53.99 - - P H
26660 38.31 -49.89 88.2 34.46 39.5 17.1 52.75 - - P H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 143 13330 46.32 -27.68 74 55.72 39.98 18.41 | 67.79 - - P |V
6665MHz 19995 29.51 | -44.49 74 32.58 | 37.78 | 13.14 | 53.99 - - PV
26660 36.9 -51.3 88.2 32.99 39.56 17.1 52.75 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Emission below 1GHz

WIFI 802.11be EHT40 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
131.85 33.12 -10.38 435 46.07 17.62 1.83 324 - - P H
148.34 33.74 -9.76 43.5 47.01 17.2 1.95 32.42 | 198 9 | QP | H
250.19 31.64 -14.36 46 43.35 18.22 2.52 32.45 - - P H
500.45 327 -13.3 46 38.07 23.83 3.6 328 - - P H
749.74 30.54 -15.46 46 30.86 28.05 4.43 32.8 - - P H
959.26 33.08 -12.92 46 28.62 30.82 5.14 315 - - P H
H
H
H
H
H
802.11be H
EHT40 Full
F 30 32.51 -7.49 40 39.19 24.81 0.91 324 - - P |V
169.68 35.1 -8.4 43.5 49.82 15.66 2.05 32.43 - - P |V
500.45 32.76 -13.24 46 38.13 23.83 3.6 328 - - P |V
616.85 30.65 -15.35 46 33.83 25.74 4 32.92 - - P |V
748.77 30.59 -15.41 46 30.92 28.04 4.43 32.8 - - P |V
961.2 34.19 -19.81 54 29.67 30.84 5.16 31.48 - - P |V
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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Report No. : FR231214001-03C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) |(dBupV/im) (dB) |(dBuV/im) (dBuV) (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|/(HIV)
802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CHO01
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpyV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)

2. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 20.5~23.8°C

Test Engineer : Jesse Fan, Fred Tseng, Bill Chang and Leo Liu
Relative Humidity : 41.5~54.8%

Note symbol

-L Low channel location

-R | High channel location
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CH01 5955MHz
4+2 Horizontal Fundamental
1200) e 1200) 1
! E IRl I
Wﬂwwm«www«wwwwww s00)
it
40.0f Anaw«-'*“'vw*‘-‘wM
wd
T R R N
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wd
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w
. T R e S
Condition : AVG_BE(UNII) 6E 3m HORN_02113 248426 HORIZONTAL Condition : AVG(UNII) 6E 3m HORN_02113_ 246426 HORIZONTAL
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO01 5955MHz
4+2 Vertical

Fundamental

B MM RN g pE IRy g

gt el
500 50| IO SV i
40.0| ‘MWMW
s
"
Site : @3CHO1-CA Site : @3CHe1-CA
Condition PEAK_BE(UNII)_6E 3m HORN_02113_240426 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
Peak
/ wog
.
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Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

Avg.
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-
WIFI Band 5 5925~6425MHz Band Edge @ 3m
I EeleE I ! BN el I
60| s b s00] TRV ——
PO it il TP~ g
500] e A . MWWW*’
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CH93 6415MHz
4+2 Horizontal Fundamental
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Condition : PEAK(UNII)_6E 3m HORN_02113 240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113 240426 VERTICAL
Peak
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e e s S =
00| e 400, — el
Jﬂ.n*ﬂ‘//_’ JunM
Site : @3CHO1-CA Site : ©3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_02113 240426 HORIZONTAL Condition AVG(UNII)_6E 3m HORN_02113 246426 VERTICAL
Avg.
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

4+2 Horizontal Fundamental

1 (@BuVim) Date: 09.03.2024 A (@BuVim) Date: 09.03.2024
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25 5650, 570, 5690. 5910, 5930 5950, 595 000 2000, 3000, 200, 5000 5000, 7000 E
Freauency (MHz) Frequency (MHz)
site : 03CHO1-CA site : 03CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT)_GE 3m HORN_02113_240426 HORTZONTAL
: RBW:1000.600KHz VBW:3000.000KHz SWT:Auto + RBW:1000.600KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date:09-03.2024 A @Buvim) Date: 11.14-2024
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%00 909
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Freauency (MH2) Frequency (MHz)
: @3CHO1-CA : @3cHe1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_62113_246426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

~
WIFI Band 5 5925~6425MHz Band Edge @ 3m
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Site : @3CHO1-CA Site : @3CHO1-CA

Condition PEAK_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
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Site : @3CHe1-CA Site : @3CHO1-CA

Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH45 6175MHz

4+2 Horizontal

Vertical

i oater 1432008 . oater 113 2008
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Site : @3CHO1-CA Site @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_02113_240426 VERTICAL
 Re: 1000..030Ktz VW 3260, 00BKHz S RBW: 1060, G00KHz  VEH: 3000.000KHz SHTAuto
Peak
v outer 1132008 - outer 113 2008
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40.0| /_‘“/_\/_,/v-’—\
Jﬂ.n‘/‘“"/f
200 09
109 g
o2 o050 005500 Tooo 500 o2 o060 T Tooo 00
oasoncy iy oasoncy iy
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

AVG(UNTI)_GE 3m HORN_02113_240426 VERTICAL
© RBW:1000.000KHz VBW:0.016KHz SWT:Auto

TEL : 408 9043300
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CH93 6415MHz
4+2 Horizontal Vertical
T A T T A T
o | oo W
60.0/ hMM»«MW» 60.0] raeptebesed
500 —— e et 500 B R e
P P el A0 O
Site : @3CHO1-CA Site @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113 240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113 240426 VERTICAL
Peak
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Site : @3CHO1-CA Site 83CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition AVG(UNII)_6E 3m HORN_©2113_240426 VERTICAL
Avg.
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO03 5965MHz

4+2 Horizontal Fundamental
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Condition : AVG_BE(UNII) 6E 3m HORN_02113 248426 HORIZONTAL Condition : AVG(UNII) 6E 3m HORN_02113_ 246426 HORIZONTAL
Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH03 5965MHz

4+2

Vertical

Fundamental

Avg.

: REW:1000.000KHz VBUW:0.01eKHz SWT:Auto

) @Buvim) Date:09.03.2024 ) @Buvim) Date: 09.03.2024
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site : e3cHo1-cA site : e3cHe1-CA
Condition PEAK_BE(UNIT)_6E 3m HORN_02113_240426 VERTICAL Condition : PEAK(UNIT)_GE 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 09032024 ) @Buvim) Date: 11142024
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Condition ¢ AVG_BE(UNIT)_GE 3m HORN_02113_240426 VERTICAL Condition : AVG(UNIT) 6E 3m HORN_02113_240426 VERTICAL

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300

Page Number : C11 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH43 6165MHz

4+2

Horizontal

Vertical

Avg
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Froquency (MHz)
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: REW:1000.000KHz VBW:0.01KHz SWT:Auto
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Condition : AVG(UNIT) 6E 3m HORN_62113 246426 VERTICAL

: RBM:1000.000KHz VBl

L010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH91 6405MHz

4+2

Horizontal

Vertical

Avg
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Frequency (M)
site : e3cHo1-cA
Condition : AVG(UNIT)_GE 3m HORN_02113_240426 HORTZONTAL

: REW:1000.000KHz VBW:0.01KHz SWT:Auto
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Frequency (MHz)
site : @3CHO1-CA
Condition

: AVG(UNII)_6E 3m HORN_©2113_246426 VERTICAL
: RBM:1000.000KHz VBl

L010KHz SWT:Auto
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CHO7 5985MHz

4+2 Horizontal Fundamental
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A @BuVim) Date:09-03.2024
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Freauency (WHz) Frequency (MHz)
site : 03CHO1-CA site : 03CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT)_GE 3m HORN_02113_240426 HORTZONTAL
: RBW:1000.600KHz VBW:3000.000KHz SWT:Auto + RBW:1000.600KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 09.03.202¢ A @Buvim) Date: 11.14-2024
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: e3cHo1-CA : o3cHe1-CA
Condition : AVG_BE(UNII)_6E 3m HORN_02113_240426 HORTZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL

: RBH:1000.000KHz VEW:0.300KHz SWT:Auto

: RBW:1000.00@KHz VBW:0.300KHz SWT:Auto

Avg.
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

~
WIFI Band 5 5925~6425MHz Band Edge @ 3m
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Condition PEAK_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
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Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

~
WIFI Band 5 5925~6425MHz Band Edge @ 3m
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Condition : PEAK(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
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Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition \WG(UNII)_6E 3m HORN_62113_240426 VERTICAL
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

~
WIFI Band 5 5925~6425MHz Band Edge @ 3m
S e S
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Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition \WG(UNII)_6E 3m HORN_62113_240426 VERTICAL

TEL : 408 9043300 Page Number : C17 of C99



swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

4+2 Horizontal

Fundamental

1 (@BuVim) Date: 09.03.2024 A (@BuVim) Date: 09.03.2024
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Freauency (WHz) Frequency (MHz)
site : 03CHO1-CA site : 03CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT)_GE 3m HORN_02113_240426 HORTZONTAL
: RBW:1000.600KHz VBW:3000.000KHz SWT:Auto + RBW:1000.600KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date:09-03.2024 A @Buvim) Date:09-03.2024
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Freauency (MH2) Frequency (Miz)
: @3CHO1-CA site : 03CHO1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_62113_246426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.600KHz VBW:0.300KHz SWT:Auto

: RBW:1000.00@KHz VBW:0.300KHz SWT:Auto

Avg.
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

=~
WIFI Band 5 5925~6425MHz Band Edge @ 3m
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Site : @3CHOL-CA site : @3CHO1-CA

Condition PEAK_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
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Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

4+2

Horizontal

Vertical

Avg.

: RBW:1000.000KHz VB:0.300KHz SWT:Auto

) (@Buvim) Date: 1143.2024 1 (@Buvim) Date: 11.13.2024
1309 1300
1209 1200
o) : 1100 i
1000 1000
904 PEAK(UNI_E 90| peakuN s |
800 800
[ (i | e S HAE T
700 / 700
500 | 500 s
s00) WWM”W s00] bt Mt d
! e -
P U 0 ofpussmneitd
300 300
200 200
100 100
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Frequency (M) Froquency (Wiz)
site : @3cHe1-CA site : e3cHe1-cA
Condition : PEAK(UNIT)_6E 3n HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT) 6E 3nm HORN_62113 240426 VERTICAL
: RBM:1000.000KH:z VBW:3000.000KHz SWT:Auto : RBN:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 11-13.2020 A (@Buvim) Date:11-13.2028
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Frequency (WHz) Frequency (WHz)
site : @3cHe1-cA site : @3cHe1-cA
Condition : AVG(UNII)_6E 3m HORN_02113_246426 HORIZONTAL Condition \VG(UNIT)_6E 3m HORN_02113_240426 VERTICAL

: RBW:1000.000KHz VB:0.300KHz SWT:Auto

TEL : 408 9043300
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz
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Condition : AVG(UNIT)_6E 3m HORN_©2113_24@426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_©2113_240426 VERTICAL
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT320 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT320 Full CH31 6105MHz

4+2 Horizontal Fundamental
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site : 83CHO1-CA site 03CH1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_GE 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto © RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @BaVim) Date: 09.03.2024 ) @Buvim) Date: 11.14.2024
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site : 83CHO1-CA site : 83CHO1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_62113_246426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL
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o E Ry T o I e T

50.0{ e 1 il 50.0| ]
g SR 5 .

o e o b SR

“ g

Site : @3CHO1-CA Site : @3CHO1-CA

Condition : PEAK(UNIT)_6E 1m SHF_HORN_841_240807 HORIZONTAL

Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240867 VERTICAL

Peak
Avg.

TEL : 408 9043300 Page Number 1 C47 of C99



swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH87 6385MHz

4+2 Horizontal Vertical

1 m—— 1
400 e e e e e e |
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2113_240426 VERTICAL
~18G
609 AVGIUN_GE 609 AVGI{N_GE
Site @3CHO1-CA Site @3CHO1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_240867 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL

38.6G
~40G
Avg

TEL : 408 9043300 Page Number 1 C48 of C99



swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

4+2 Horizontal Vertical

Date: 1.16.2024 ) @Buvimy Dote: 1162024
1300 1300
1200 1200
o9 109
1000 1000
900 a0
el L FIH U ol sl U dodsd
70 70 =
9 H”—‘ H/—\ ’_‘ H H Ivcumuvn( 09 —‘”_‘ —H_H H —‘ Lmumut
I =K o D s S e
o L IV — 4oy MWW»MWM.»»MW
300 309
200 200
100 109
00 1000, 15000 15000, 17000, 18000 21000 3000, 5000, 77000 20000, 31000, 35000 35000, 57000, 40000 300 1000, 15060.15000. 7000, 19000 21000 3000 Z5000. 27000 20000, 31000 35000 35000, 57000, 40
requency (W) Freaquency (WHe)
site : o3cHo1-CA site : o3cHe1-CA
Condition : PEAK(UNIT)_6E 1m SHF_HORN_841_240807 HORTZONTAL Condition

: PEAK(UNIT)_GE 1m SHF_HORN_841_240867 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number 1 C49 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

4+2

Horizontal

Vertical

38.6G
~40G
Avg

evel (@Bavim) Date: 11-14.2028 ) (@Buvim) Date:11-14.2028
1300) 1300
1200 1200
1100 1109
1000 1009
900 %00
800) 800
700 700
H | s |
500) 500
77 S N S S S — L S EESUSSIS SE—————
300) 300
200) 200
100 100
0500 2000, 000, Ta000, 75000 o000, 000, 18000 10600 2000, 5000 Ta000, 75000 o000, 000, 18000
Frequency (Miz) Frequency (Wiz)
: 03cHo1-CA e3cHo1-CA
Condition : AVG(UNTT)_6E 3m HORN_02113_240426 HORTZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113_240426 VERTICAL
~18G
)y Date: 11162024 ) 3 Date: 11162024
1300 1300
1200 1200
100 1109
1009 1000
900) %09
800) 800
700) 700
ooy NG o AN GE
100) 100
8500 36900, 39100 59500 50500, 59700 59900.40000 8500 0900, 39100 59500 50500, 59700 5990040000
Freauency (Wiz) Freauency (Wiz)
site e3cHo1-CA site e3cHo1-CA
Condition AVG(UNIT)_6E 1m SHF_HORN_841_240807 HORTZONTAL Condition

: AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL

TEL : 408 9043300
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH47 6185MHz

4+2 Horizontal Vertical

1 gBuvim) oat: 11.16:2024 ) By Date: 11.16.2024
1309 1300)
1209 1200
09 10
1009 1000)
a0 s0a)
- A i i LA P
709 ! 700 !
e e T 5 A B 108 o 1 e e T
509 T e PO e e O Wl
100 AT 100
e onab st * N e Rustenee? it Wit

30.0| \,W'/‘ 300
209 200
109 100

507000 13066 75000 T790. 18000 1000 3000, 25050, 27000, 2300031000, 33000. 35006 57000, 40000 50 11006 130055006 T700. 1900 21000 73000 25000, 27000. 20000, 31000, 33000, 35006 37006, 40000

#

Frequency (Miz)
Site : @3CHO1-CA

site : @3CHO1-CA
Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL

Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240867 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C51 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

4+2

Horizontal

Vertical

38.6G
~40G
Avg

— e i
-
Y e e R S i |
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_62113_240426 VERTICAL
~18G
609 AVGIUN_GE 609 AVGI{N_GE
-
Site @3CHO1-CA Site ©@3CHO1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_240887 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL

TEL : 408 9043300

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

4+2 Horizontal Vertical

Date: 11-16.2024

vate: 1.16:2024
1309 1300)
1209 1200
100 10
1009 1000)
a0 s0al 1
- A i i LA P
709 !
i Y, e (o
w9 A AT 400 MWM
209

30|
200)
100]

::ﬁ:!Lg“FQ,LHUH' = o I [ Rl

00011000, 13000, 15000, 17000. 19000

1000, 23000. 25000, 27000, 25000. 31000, 33000, 35000, 37000, 40000 5000 11000. 13000. 15000. 17000. 19000. 21000. 23000. 25000. 27000. 29000, 31000. 33000. 35000. 37000 _ 40000
Froquency (MHz) Frequency (Miz)

Site : @3CHO1-CA site : @3CHO1-CA

Condition : PEAK(UNIT)_6E 1m SHF_HORN_841_246807 HORIZONTAL Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240867 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C53 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR231214001-03C

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH79 6345MHz

4+2

Horizontal

Vertical

38.6G
~40G
Avg

I ——
y g
L e . = 00—
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
10.6G
~18G
Avg.
600 AVGUNI)_GE 609 AVG(0NI)_GE
. .
N o
Site ©@3CHO1-CA Site ©@3CHO1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL

TEL : 408 9043300

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 5 5925~6425MHz
WIFI 802.11be EHT320 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT320 Full CH31 6105MHz

4+2 Horizontal Vertical

1 gBuvim) Date: 11162024 Dat: 11162024
1309 1309

1209 1209

o 0

1009 1009

Y e i

w09 nlmumn,s; e tl nlmumu,s;
Toof i R

509 Ivcmmus 509 1 Ivcmmu,ss

y e S s e
50.0| o 50.0) r/“A
400 I 400) DI L
ISP S PUEISIIRET T ————

30.0 30.0| et

209 29

109 100

G50 77000, 13006 8000, 7000. 9000, 21000, 25000. 25060 27006 20000 31006, 33006, 35000, 57000, 40000 5007700, 13006 000, 7000. 9000, 21000, 25000, 25060 27006 29000 31006, 35000, 35000, 57000, 40000
rauency M) reuency MHe)

site + o3cHo1-ch site o3cHe1-CA
Condition © PEAK(UNII)_6E 1m SHF_HORN_841_240867 HORIZONTAL Condition

: PEAK(UNII)_GE 1m SHF_HORN_841_246807 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C55 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT320 Full CH31 6105MHz

4+2

Horizontal

Vertical

38.6G
~40G
Avg

i | - | —
y g
L e e S SR ey S S e 00— |
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
10.6G
~18G
Avg.
600 AVGUNI)_GE 609 AVG(0NI)_GE
. .
w i o
Site ©@3CHO1-CA Site ©@3CHO1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition

: AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL

TEL : 408 9043300

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT320 Full CH63 6265MHz

4+2 Horizontal Vertical

evel (4BuVim) Date: 11-16.2024. 1 (dBuVim) Date: 11-16.2024
1300 1300)
1200 1200)
100 100)
1000 1000)

9%,

A ]

7

.

e

‘ U \—1 LH L lewm ::H H{ u } U H L PLW"“&
‘ U LH L lkumm “‘“H H{ LJH ’ U 7H L 1ve<um‘£

Ll sty o

409 WNM o0 WM
et et i e

300/ 300/ P S e st

200 200

109 109

000 11000, 13000, 15000, 17000, 19000, 21000, 23000, Z5000. 27000, 29000, 31000, 33000, 35000. 37000, _ 40000 000 11000, 13000, 15000, 17000, 19000, 21000, 23000, Z5000. 27000, 29000, 31000, 33000, 35000. 57000, _ 40000

Frequency (Miz) Frequency (Miz)

Site : @3CHO1-CA Site @3CHO1-CA

Condition * PEAK(UNII)_6E 1n SHF_HORN_841 240807 HORIZONTAL Condition : PEAK(UNTI)_6E 1m SHF_HORN_841_240807 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C57 of C99



swanranas. FCC RADIO TEST REPORT

Report No. : FR231214001-03C

~
WIFI Band 5 5925~6425MHz Harmonic @ 3m
— —— u
y y
Y e e S ST | Y e e E e S e |
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_62113_240426 VERTICAL
~18G
600 AVGIUN_GE 609 AVGI{N_GE
a
[ o I N N
Site @3CHO1-CA Site ©@3CHO1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_240887 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL
~40G

TEL : 408 9043300

Page Number : C58 of C99



swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 7 - 6525~6875MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11a CH117 6535MHz

4+2 Horizontal Vertical

) @Buvim) Date: 11-13-2024 A @Buvim) Date: 11-13-2024
1300 1300

1200 : 1200

10| 10|

1009

PEAKUNI,_6E|

= e a1 = = =TT r

| 600 ol | amaiioampib el
BrY B
500 e 509 il o
o
P e Y PEPTRT
300 300
200 200
109 109
1000 200, 3000, o0, 5000 000, 7000, 000 000 2000, 3000, 000 5000 5000 700, £
Freauency (MH2) Frequency (MHz)
site : e3CHe1-CA site : 03CHe1-CA
Condition : PEAK(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_02113 240426 VERTICAL
: RBW:1000.000KH VBW:3000.000KHz SWT:Auto : RBN:1000.060KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 11132024 A @Buvim) Date: 11.13-2024
1300 1300
1200 1200
1
0| 10|
1009 1000
900 s0.f
800 800
700 AVGUND_GE 700] s |
wa T EH == st P -
500 o— 509 B e e L
100 N S 400 =T
e P —
Sogfem—— S0
200 200
100 100
000 200, D 000, 5000 000, 7000, 000 000 2000, 3000, 000, 5000, G000, 7000, £
Freauency (MH2) Frequency (MHz)
site : @3CHe1-CA site : @3cHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113 240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KH:z SWT:Auto

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg

TEL : 408 9043300 Page Number : C59 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11a CH149 6695MHz

4+2 Horizontal

Vertical

1 gBuvim) bates 1162024 1 B Dat: 1-13.2024
1309 1300)
1209 1200
09 10
1009 1000)
a0 — s0a) ——
L e e e e e oo LU
09 700
a0 R I PO W a0l s TE——
500 . e A 500] —S
IS S | bt aoe
109 100
209 300
209 200
109 100
o0 2000, e oo S00o. Sao0. Tooo. w000 002000, £ 000, oo oo, oo, w00
ea——" Treauoncy Wiz
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
Peak
1 gBuvim) bate: 11.13:2024 ) By vate: 11132024
1309 1300)
1209 1200
04 109
1009 1000)
a0 s0a)
w00 a00)
7o) Ao o€ 700 —
09 | i s0d | i
soof— P E s0.0f ——— e
400 S S 400 IR -
Jﬂ.n/ :WD/_“‘_/_V_/
09 200
100 100
o0 2000, D oo o0 Saoo. Tooo. w500 00000, £ o0, oo oo, oo, w00
p——_" reauency Wiz
 e3cHo1-ca  oacHo1-cA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition

Avg.

: AVG(UNII)_6E 3m HORN_©2113_246426 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11a CH181 6855MHz

4+2 Horizontal

Vertical

) @Buvim) Date 1.13.2024 ) @0uvim) Date: 1132024
1300 1300
1200 1200
1100 o)
1000 1000
909 pEAK(UNI_6E 90| peakumn._ce|
e 1 o o il e 18 e i o e
700 709
500/ MWMN‘ 500] g e AT g
40.0} OnOM
300 300
200 20|
100 100
TR T T m £ Ty 00, 00 T TN 000, o000 00 w000, Toos. 00
Froquency (MHz) Froquency (We)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition PEAK (UNTT)_6E 3m HORN_02113_240426 HORTZONTAL Condition : PEAK(UNIT)_GE 3n HORN_02113_240426 VERTICAL
REM: 1000. G0OKHz VBH: 3000.000KHz SWT:Auto + RBIN:1000.000KHz VEW:3000.000KHz SWT:Auto
Peak
) @uvim) Date: 113,202 ) @suvim) Date: 1132024
1300 1300
1200 1200
1100 0]
1000 1000
900 500
800 500
700 /G(uNI)_6E 700) Wo(uNI)._6E |
oI o1 oo 1 Y
00— S qu'* 500 ‘/_/\J,MJJ U
400 SRR S st Sl 100 e
Jﬂ.nf‘// MD/_"/_VJ
20 200
100 100
TR T ET 000 5000 Ty 00, 00 T TN 000, o000, 5000, w000, 7o 00
Froquency (MHz) Froquency (Wia)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2113_240426 VERTICAL
+ REI:1000.000KHz VEW:0.@10KHz SWT:Auto

Avg.

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH117 6535MHz

4+2 Horizontal Vertical

) @Buvim) Date: 11-13-2024 A @Buvim) Date: 11-13-2024
1300 1300

1200 1 1200 1

10| 10|

1009

PEAKUNI,_6E|

= e a1 = = =TT ™

7 »
609 WW,.MM piesnmtone 600 —— (IS P——
500 Tt 500 MWMW
400 bt 0 Opupsecine
300 300
209 20|
109 100
oon 2000 D 0. 5000 w00 Tooo. w000 o0 7000, 5000, o0 5000 000 700 E
Frequency (WHa) Freauency (WHz)
site : e3cHo1-CA site : e3cHo1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL ondition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBW:3600.000KHz SWT:Auto : RBN:1000.000KHz VBW:3600.000KHz SWT:Auto
1 @Buvim) Date: 11.13.2024 ) @Buvim) Date: 11132024
1300 1300
1200 1200
1
1100 o)
1009 1000
909 500
800 500
700 v se| 700) oo
= EIE e[l RN Sy o 1l S e e
500 S —— 500 R —
400) i R 400 I
I —
300/ 30
209 20|
109 100
w0 70, D o0 5000 T 700, w000 o0 z00, 5000, 00, 5000, 000, Tooo. E
Frequency (WHa) Freaquency (whz)
site : e3cHo1-CA site : 3cHo1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII) 6E 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg

TEL : 408 9043300 Page Number : C62 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH149 6695MHz

4+2

Horizontal

Vertical

Avg

: REW:1000.000KHz VBW:0.01KHz SWT:Auto

— st 112001 1 gBuvimy vate 1132024
1200 1300
1200 1200
109 o)
100 1000
s0d — %09 —
e 1 o o il e 18 e i o e
700 700
600 s00f EVR——
R i |
s00) g i MM
Ty B 40.0f
200 200
200 200
10 100
o6 7000 ED i 5o o Tode 8000 TR o060, o0 o0 Tooo a0
pm—— fE——
Site : @3CHe1-CA Site : @3CHe1-CA
Condition PEAK(UNII)_6E 3m HORN_02113_248426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_©2113_240426 VERTICAL
- RGM: 1000. 006KHz VBH: 3000.006KHz SWT:Auto - RBW:1000. 006KHz VBH: 3000. 006KHz SWT: Auto
— oae 1112001 - bt 1122020
130 1300
1200 1200
oo 10|
100 1000
s0d o
500 o
700/ /G(UNI)_GE 70.0| WG(UNI_BE |
509 [ | I H
H = ==
00 I —
10 S
—
300
00
10 100
oo Zo00 D o 500 oo Tod 000 T o060, 5000 w0 oo a0
recuency i) fE——
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition

: RBM:1000.000KHz VBl

: AVG(UNII)_6E 3m HORN_©2113_246426 VERTICAL

L010KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR231214001-03C

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH181 6855MHz

4+2

Horizontal

Vertical

Avg

: REW:1000.000KHz VBW:0.01KHz SWT:Auto

1 gBuvim) bat: 11.13.2024 ) aBovim) vate 1132024
1309 1300)
1209 1200
09 10
1009 1000)
a0 — s0a) ——
L e e I oo UL
09 700 | I—
60.0] it 60.0f
“ e o ———— = WWMW
|sppapirr o BRI Sl sttt
100 100
209 300
209 200
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o0 2000, e oo S00o. Sao0. oo w000 002000, £ 000, oo oo, oo, w00
——" Freauency (i)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK(UNTT)_GE 3m HORN_02113_240426 HORTZONTAL Condition  : PEAK(UNIT)_GE 3n HORN_02113_240426 VERTICAL
Reli: 1008..006KHz VBH: 3600.660KHz ST :Auto  ReW:1008..006KHz VBH: 3600.660KHz SHT:Auto
Peak
1 gBuvim) bate: 11.13:2024 ) By vate: 11132024
1309 1300)
1209 1200
04 109
1009 1000)
a0 s0a)
w00 a00)
7o) i e 700 —
e TN/ mal/in B - o TN maln B ]
s00f— — = 50 _,HJ._,.,J IS
400 IR S et S 400 PEEREREREL L
Jﬂ.ﬂ/"*"/_’/_“ 300 s
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109 100
o0 2000, D oo o0 Saoo. o0 w500 00000, £ o0, oo oo, Todo. w00
p——_" Frequoncy (i)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition

: AVG(UNII)_6E 3m HORN_©2113_246426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR231214001-03C

Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH123 6565MHz

4+2 Horizontal

Vertical

100
120.0, 1 120.0| +
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< L UT T I E IRl I
500 MWMMWW w00 WMWMWAM'MM
Y e 100ttt
300
o 5o o oo a0 700 oo 5o oo s
Heauency oy F——3
Conditior : PEAK(UNII)_6E 3m HORN_02113 240426 HORIZONTAL onditi : PEAK(UNII)_6E 3m HORN_02113 246426 VERTICAL
- RoM: 1600. 000Kz VEH: 3000.000KHz SWT:Auto . RoW:1000. 036Kz VBH: 3300. 006Kz SWT: Auto
Peak
1200
%09

B |E i E

N
IR

Ava(uNI_GE|

: AVG(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL
: RBW:1600.600KHz VBW:0.016KHz SWT:Auto

Avg

e
300}
200)
100)

000 2000, 300, 300, 500, 5000, 7000, 000
Frequency (MH2)

site : @3CHo1-CA
Conditior

SN RRIIpN S

orun_oe |

LA

w09) //_/‘_/,\ﬂ

3001
200
100]
000 2000, 3000, 4000, 5000, 000, 7000, E
Frequency (MHz)
site : @3CHO1-CA
Conditi

: AVG(UNIT)_6E 3m HORN_02113 240426 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C65 of C99



swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH147 6685MHz
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Date: 1143.2024 1 (@Buvim) Date: 11-43.2024
1309 1300

1209 1200

o) 1100

1000 1000

900

W T T ] P I | i | | e N
" B ——— R ;;; =

500 A sual p—— Wwwww
100 PPy R
309
Y
eauency o) reavency i
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK(UNIT)_6E 3m HORN_2113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
RBM: 100.000KHz  VBH: 3360.000KHz SWT-Auto . RoW: 1000. 630Kz VBH: 3060. 000Kz SWT: Auto
Peak
1000
%00
J— | B
[ | V// Py | i
= — 500 =
40,0/ /_/_/"-’/” 00| e
30,0} 30.0f ”J/—
200
o 55 T Tow 50 TR e o Toow o
eauency o) reavency i
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL

: REW:1000.000KHz VBW:0.01KHz SWT:Auto : RBM:1000.000KHz VBl

L010KHz SWT:Auto

Avg

TEL : 408 9043300 Page Number : C66 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CH179 6845MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CH135 6625MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 7 6525~6875MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Band Edge @ 3m
ANT 802.11be EHT80 Full CH167 6785MHz
4+2 Horizontal Vertical
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH143 6665MHz

4+2 Horizontal Vertical

1 (@BuVim) Date: 11-13:202¢

A (@BuVim) Date: 11-13.2024
1300 1300)
1200 1200
. 1
100 1100
1000 1000
900)

PEAKUNI,_6E|

= e a1 = = = T \—‘LU ™
:: WWMMWMMJ’ - o PR PR kg

b
100wt
300 300
209 200
100 109
1000 2000. 3000. 000, 5000. 000 7000 000 000 2000, 3000, 200, 5000 5000, 7000 E
Freauency (MH2) Frequency (MHz)
site : 03CHO1-CA site : 03CHO1-CA
Condition : PEAK(UNIT)_6E 3m HORN_82113_240426 HORIZONTAL ondition : PEAK(UNII)_GE 3m HORN_02113_240426 VERTICAL
: RBW:1000.600KHz VBW:3600.000KHz SWT:Auto + RBW:1000.600KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 11132024 A @Buvim) Date: 11.13-2024
1300) 1309
1200) 1200
1109

00|

IR ﬁ}ﬂr wd LT T N

— 400) T
300"

30 pp
200 200]
109 100
000 2000. 3000. 000, 5000. 000 7000, 000 000 2000, 3000, 000, 5000. G000, 7000. E
Freauency (MH2) Frequency (Miz)
site : @3CHo1-CA site : 03CHO1-CA
Condition : AVG(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113 240426 VERTICAL
: RBW:1600.600KHz VBW:0.300KHz SWT:Auto

: RBW:1000.00@KHz VBW:0.300KHz SWT:Auto

Avg

TEL : 408 9043300 Page Number : C71 of C99



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 7 6525~6875MHz
WIFI 802.11be EHT320 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m
ANT 802.11be EHT320 Full CH127 6585MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH117 6535MHz

4+2 Horizontal Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

~
WIFI Band 7 6525~6875MHz Harmonic @ 3m
— —— I
y y
w0l e e e e e e i |
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_62113_240426 VERTICAL
~18G
600 AVGIUN_GE 609 AVGI{N_GE
.
o O N I O
Site @3CHO1-CA Site ©@3CHO1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_240887 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL
~40G

TEL : 408 9043300

Page Number : C74 of C99



swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz

4+2 Horizontal Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C
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Band 7 6525~6875MHz Harmonic @ 3m
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11a CH181 6855MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH181 6855MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH117 6535MHz
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Condition : PEAK(UNIT)_6E 1m SHF_HORN_841_240807 HORTZONTAL Condition

: PEAK(UNIT)_GE 1m SHF_HORN_841_240867 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

WIFI

Band 7 6525~6875MHz Harmonic @ 3m
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802.11be EHT20 Full CH117 6535MHz
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Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
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Condition AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition

: AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH149 6695MHz
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Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition

: PEAK(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL

Peak

Avg.
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH149 6695MHz
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38.6G
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH181 6855MHz

4+2 Horizontal Vertical

Date: 11-192024
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TEL : 408 9043300 Page Number : C83 of C99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR231214001-03C

~
WIFI Band 7 6525~6875MHz Harmonic @ 3m
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swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH123 6565MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH147 6685MHz

4+2 Horizontal Vertical

1 (dBuVim) Date: 11-192024 A (@BuVim)

—
o o e et o et e e
o S S e iy I S Eas T e
¥ \ I o e R il
40.0| iR S 400/ e B

Frequency (Miz)
sit : @3CHO1-CA

ite site : @3CHO1-CA
Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL

Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240867 VERTICAL

Peak
Avg.

TEL : 408 9043300 Page Number : C87 of C99



swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

~
WIFI Band 7 6525~6875MHz Harmonic @ 3m
H | S mm H | p—
y y
ode A it S N Y S I B S
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_62113_240426 VERTICAL
~18G
600 AVGIUN_GE 609 AVGI{N_GE
. a
. . -
Site @3CHO1-CA Site ©@3CHO1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_240887 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL
~40G

TEL : 408 9043300 Page Number : C88 of C99



swanranas. FCC RADIO TEST REPORT Report No. : FR231214001-03C

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Appendix D. Duty Cycle Plots

Antenna Band Cyl?:lIJeE{O/o) T(us) 1/T(kHz) [VBW Setting
4+2 802.11a 99.10 - - 10Hz
4+2 6GHz 802.11be EHT20 Full RU 98.73 - - 10Hz
4+2 6GHz 802.11be EHT40 Full RU 98.91 - - 10Hz
4+2 6GHz 802.11be EHT80 Full RU 97.50 5460 0.18 300Hz
4+2 6GHz 802.11be EHT160 Full RU 97.95 5453 0.18 300Hz
4+2 6GHz 802.11be EHT320 Full RU 97.49 5440 0.18 300Hz
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